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AFNT. TR RE X IIEFRIE/NHREME] 28 ES LT, 200247 A5 H, #ATHHTH
A& (IBD FiEE) TERRINZ. Z0%. BB THREIN. BRINES, M 80 HEICH
W, JE/NIIRAIEE BEISES U TRRBENTNS (2011 4 10 ABE) . B, KEHITBWT
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ANNEX 1

SUMMARY OF PRODUCT CHARACTERISTICS



1. NAME OF THE MEDICINAL PRODUCT

IRESSA 250 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 250 mg of gefitinib.
Excipient: Each tablet contains 163.5 mg of lactose (as monohydrate)

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Film-coated tablets (tablet).
Tablets are brown, round, biconvex, impressed with “IRESSA 250 on one side and plain on the other.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

IRESSA is indicated for the treatment of adult patients with locally advanced or metastatic non-small
cell lung cancer (NSCLC) with activating mutations of EGFR-TK (see section 5.1).

4.2 Posology and method of administration

Treatment with IRESSA should be initiated and supervised by a physician experienced in the use of
anticancer therapies.

Posology
The recommended posology of IRESSA is one 250 mg tablet once a day. If a dose of IRESSA is

missed, it should be taken as soon as the patient remembers. If it is less than 12 hours to the next dose,
the patient should not take the missed dose. Patients should not take a double dose (two doses at the
same time) to make up for a forgotten dose.

Paediatric population

The safety and efficacy of IRESSA in children and adolescents aged less than 18 years have not been
established. There is no relevant use of IRESSA in the paediatric population in the indication of
NSCLC.

Hepatic impairment

Patients with moderate to severe hepatic impairment (Child Pugh B or C) due to cirrhosis have
increased plasma concentrations of gefitinib. These patients should be closely monitored for adverse
events. Plasma concentrations were not increased in patients with elevated aspartate transaminase
(AST), alkaline phosphatase or bilirubin due to liver metastases (see section 5.2).

Renal impairment

No dose adjustment is required in patients with impaired renal function at creatinine clearance

> 20 ml/min. Only limited data are available in patients with creatinine clearance < 20 ml/min and
caution is advised in these patients (see section 5.2 ).

Elderly
No dose adjustment is required on the basis of patient age (see section 5.2).



CYP2D6 poor metabolisers
No specific dose adjustment is recommended in patients with known CYP2D6 poor metaboliser
genotype, but these patients should be closely monitored for adverse events (see section 5.2).

Dose adjustment due to toxicity

Patients with poorly tolerated diarrhoea or skin adverse reactions may be successfully managed by
providing a brief (up to 14 days) therapy interruption followed by reinstatement of the 250 mg dose
(see section 4.8). For patients unable to tolerate treatment after a therapy interruption, IRESSA should
be discontinued and an alternative treatment should be considered.

Method of administration

The tablet may be taken with or without food, at about the same time each day. The tablet can be
-swallowed whole with some water or if dosing of whole tablets is not possible, tablets may be
administered as a dispersion in water (non-carbonated). No other liquids should be used. Without
crushing it, the tablet should be dropped in half a glass of drinking water. The glass should be swirled
occasionally, until the tablet is dispersed (this may take up to 20 minutes). The dispersion should be
drunk immediately after dispersion is complete (i.e. within 60 minutes). The glass should be rinsed
with half a glass of water, which should also be drunk. The dispersion can also be administered
through a naso-gastric or gastrostomy tube.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients.
Breast-feeding (see section 4.6).

4.4 Special warnings and precautions for use

Assessment of EGFR mutation status
When assessing the EGFR mutation status of a patient, it is important that a well-validated and robust
methodology is chosen to avoid false negative or false positive determinations.

Interstitial lung disease (ILD)

ILD, which may be acute in onset, has been observed in 1.3 % of patients receiving IRESSA, and
some cases have been fatal (see section 4.8). If patients experience worsening of respiratory symptoms
such as dyspnoea, cough and fever, IRESSA should be interrupted and the patient should be promptly
investigated. If ILD is confirmed, IRESSA should be discontinued and the patient treated
appropriately.

In a Japanese pharmacoepidemiological case control study in 3159 patients with NSCLC receiving
IRESSA or chemotherapy who were followed up for 12 weeks, the following risk factors for
developing ILD (irrespective of whether the patient received IRESSA or chemotherapy) were
identified: smoking, poor performance status (PS> 2), CT scan evidence of reduced normal lung

(< 50%), recent diagnosis of NSCLC (< 6 months), pre-existing ILD, older age (> 55 years old) and
concurrent cardiac disease. An increased risk of ILD on gefitinib relative to chemotherapy was seen
predominantly during the first 4 weeks of treatment (adjusted OR 3.8; 95% CI 1.9 to 7.7); thereafter
the relative risk was lower (adjusted OR 2.5; 95% CI 1.1 to 5.8). Risk of mortality among patients who
developed ILD on IRESSA or chemotherapy was higher in patients with the following risk factors:
smoking, CT scan evidence of reduced normal lung (< 50%), pre-existing ILD, older age (> 65 years
old), and extensive areas adherent to pleura (> 50%).

Hepatotoxicity and liver impairment

Liver function test abnormalities (including increases in alanine aminotransferase, aspartate
aminotransferase, bilirubin) have been observed, uncommonly presenting as hepatitis (see section 4.8).
There have been isolated reports of hepatic failure which in some cases led to fatal outcomes.
Therefore, periodic liver function testing is recommended. IRESSA should be used cautiously in the



presence of mild to moderate changes in liver function. Discontinuation should be considered if
changes are severe.

Impaired liver function due to cirthosis has been shown to lead to increased plasma concentrations of
gefitinib (see section 5.2).

Interactions with other medicinal products

CYP3A4 inducers may increase metabolism of gefitinib and decrease gefitinib plasma concentrations.
Therefore, concomitant administration of CYP3A4 inducers (e.g. phenytoin, carbamazepine,
nfampicin, barbiturates or herbal preparations containing St John’s wort/Hypericum perforatum) may
reduce efficacy of the treatment and should be avoided (see section 4.5).

In individual patients with CYP2D6 poor metaboliser genotype, treatment with a potent CYP3A4
inhibitor might lead to increased plasma levels of gefitinib. At initiation of treatment with a CYP3A4
inhibitor, patients should be closely monitored for gefitinib adverse reactions (see section 4.5).

Intemational normalised ratio (INR) elevations and/or bleeding events have been reported in some
patients taking warfarin together with gefitinib (see section 4.5). Patients taking warfarin and gefitinib
concomitantly should be monitored regularly for changes in prothrombin time (PT) or INR.

Medicinal products that cause significant sustained elevation in gastric pH, such as proton-pump
inhibitors and h,-antagonists may reduce bioavailability and plasma concentrations of gefitinib and,
therefore, may reduce efficacy. Antacids if taken regularly close in time to administration of IRESSA
may have a similar effect (see sections 4.5 and 5.2).

Data from phase II clinical trials, where gefitinib and vinorelbine have been used concomitantly,
indicate that gefitinib may exacerbate the neutropenic effect of vinorelbine.

Lactose
IRESSA contains lactose. Patients with rare hereditary problems of galactose intolerance, the Lapp
lactose deficiency or glucose-galactose malabsorption should not take this medicinal product.

Further precautions for use
Patients should be advised to seek medical advice immediately if they experience:

o any eye symptoms.
. severe or persistent diarrhoea, nausea, vomiting or anorexia as these may indirectly lead to
dehydration.

These symptoms should be managed as clinically indicated (see section 4.8).

In a phase I/II trial studying the use of gefitinib and radiation in paediatric patients, with newly
diagnosed brain stem glioma or incompletely resected supratentorial malignant glioma, 4 cases

(1 fatal) of Central Nervous System (CNS) haemorrhages were reported from 45 patients enrolled. A
further case of CNS haemorrhage has been reported in a child with an ependymoma from a trial with
gefitinib alone. An increased risk of cerebral haemorrhage in adult patients with NSCLC receiving
gefitinib has not been established.

Gastrointestinal perforation has been reported in patients taking IRESSA. In most cases this is
associated with other known risk factors, including concomitant medications such as steroids or
NSAIDS, underlying history of GI ulceration, age, smoking or bowel metastases at sites of
perforation.

4,5 Interaction with other medicinal products and other forms of interaction

The metabolism of gefitinib is via the cytochrome P450 isoenzyme CYP3A4 (predominantly) and via
CYP2D6.

Active substances that may increase gefitinib plasma concentrations

4



In vitro studies have shown that gefitinib is a substrate of p-glycoprotein (Pgp). Available data do not
suggest any clinical consequences to this iz vitro finding.

Substances that inhibit CYP3A4 may decrease the clearance of gefitinib. Concomitant administration
with potent inhibitors of CYP3A4 activity (e.g. ketoconazole, posaconazole, voriconazole, protease
inhibitors, clarithromycin, telithromycin) may increase gefitinib plasma concentrations. The increase
may be clinically relevant since adverse reactions are related to dose and exposure. The increase might
be higher in individual patients with CYP2D6 poor metaboliser genotype. Pre-treatment with
itraconazole (a potent CYP3A4 inhibitor) resulted in an 80% increase in the mean AUC of gefitinib in
healthy volunteers. In situations of concomitant treatment with potent inhibitors of CYP3A4 the
patient should be closely monitored for gefitinib adverse reactions.

There are no data on concomitant treatment with an inhibitor of CYP2D6 but potent inhibitors of this
enzyme might cause increased plasma concentrations of gefitinib in CYP2D6 extensive metabolisers
by about 2-fold (see section 5.2). If concomitant treatment with a potent CYP2D6 inhibitor is initiated,
the patient should be closely monitored for adverse reactions.

Active substances that may reduce gefitinib plasma concentrations

Substances that are inducers of CYP3A4 activity may increase metabolism and decrease gefitinib
plasma concentrations and thereby reduce the efficacy of IRESSA. Concomitant medicinal products
that induce CYP3A4 (e.g. phenytoin, carbamazepine, rifampicin, barbiturates or St John’s wort
(Hypericum perforatum)), should be avoided. Pre-treatment with rifampicin (a potent CYP3A4
inducer) in healthy volunteers reduced mean gefitinib AUC by 83% (see section 4.4).

Substances that cause significant sustained elevation in gastric pH may reduce gefitinib plasma
concentrations and thereby reduce the efficacy of IRESSA. High doses of short-acting antacids may
have a similar effect if taken regularly close in time to administration of gefitinib. Concomitant
administration of gefitinib with ranitidine at a dose that caused sustained elevations in gastric pH >3,
resulted in a reduced mean gefitinib AUC by 47% in healthy volunteers (see section 4.4 and 5.2).

Active substances that may have their plasma concentrations altered by gefitinib

In vitro studies have shown that gefitinib has limited potential to inhibit CYP2D6. In a clinical trial in
patients, gefitinib was co-administered with metoprolol (a CYP2D6 substrate). This resulted in a 35%
increase in exposure to metoprolol. Such an increase might potentially be relevant for CYP2D6
substrates with narrow therapeutic index. When the use of CYP2D6 substrates are considered in
combination with gefitinib, a dose modification of the CYP2D6 substrate should be considered
especially for products with a narrow therapeutic window.

Gefitinib inhibits the transporter protein BCRP in vitro, but the clinical relevance of this finding is
unknown.

Other potential interactions
INR elevations and/or bleeding events have been reported in some patients concomitantly taking
warfarin (see section 4.4).

4.6 Pregnancy and lactation

Women of childbearing potential
Women of childbearing potential must be advised not to get pregnant during therapy.

Pregnancy

There are no data from the use of gefitinib in pregnant women. Studies in animals have shown
reproductive toxicity (see section 5.3). The potential risk for humans is unknown. IRESSA should not
be used during pregnancy unless clearly necessary.

Breastfeeding



It is not known whether gefitinib is secreted in human milk. Gefitinib and metabolites of gefitinib
accumulated in milk of lactating rats (see section 5.3). IRESSA is contraindicated during
breast-feeding and therefore breast-feeding must be discontinued while receiving IRESSA therapy
(see section 4.3).

4.7 Effects on ability to drive and use machines

IRESSA has no or negligible influence on the ability to drive and use machines.
However, during treatment with gefitinib, asthenia has been reported. Therefore, patients who
experience this symptom should be cautious when driving or using machines.

4.8 Undesirable effects

In the pooled dataset from the ISEL, INTEREST and IPASS phase III clinical trials

(2462 IRESSA-treated patients), the most frequently reported adverse drug reactions (ADRs),
occurring in more than 20% of the patients, are diarrthoea and skin reactions (including rash, acne, dry
skin and pruritus). ADRs usually occur within the first month of therapy and are generally reversible.
Approximately 8% of patients had a severe ADR (common toxicity criteria, (CTC) grade 3 or 4).
Approximately 3% of patients stopped therapy due to an ADR.

Interstitial lung disease (ILD) has occurred in 1.3% of patients, often severe (CTC grade 34). Cases
with fatal outcomes have been reported.

The safety profile presented in Table 1 is based on the gefitinib clinical development programme and
postmarketed experience. Adverse reactions have been assigned to the frequency categories in Table 1
where possible based on the incidence of comparable adverse event reports in a pooled dataset from
the ISEL, INTEREST and IPASS phase III clinical trials (2462 IRESSA-treated patients).

Frequencies of occurrence of undesirable effects are defined as: very common (= 1/10); common
(> 1/100 to < 1/10); uncommon (= 1/1,000 to < 1/100); rare (= 1/10,000 to < 1/1,000); very rare
(< 1/10,000), not known (cannot be estimated from the available data).

Within each frequency grouping, undesirable effects are presented in order of decreasing seriousness.

Table 1 Adverse reactions

Adverse reactions by system organ class and frequency

Metabolism and nutrition Very Common Anorexia mild or moderate
disorders (CTC grade 1 or 2).

Eye disorders Common Conjunctivitis, blepharitis, and
dry eye*, mainly mild (CTC
grade 1).

Uncommon Corneal erosion, reversible and
sometimes in association with
aberrant eyelash growth.

Vascular disorders Common Haemorrhage, such as epistaxis
and haematuria.

Respiratory, thoracic and Common Interstitial lung disease (1.3%),
mediastinal disorders often severe (CTC grade 3-4).
Cases with fatal outcomes have
been reported.

Gastrointestinal disorders Very Common Diarrhoea, mainly mild or
moderate (CTC grade 1 or 2).
Vomiting, mainly mild or
moderate (CTC grade 1 or 2).




Hepatobiliary disorders

Skin and subcutaneous tissue
disorders

Renal and urinary disorders

General disorders

Nausea, mainly mild (CTC
grade 1).

Stomatitis, predominantly mild
in nature (CTC grade 1).

Common

Dehydration, secondary to
diarthoea, nausea, vomiting or
anorexia.

Dry mouth*, predominantly
mild (CTC grade 1).

Uncommon

Pancreatitis; gastrointestinal
perforation

Very Common

Elevations in alanine
aminotransferase, mainly mild
to moderate.

Common

Elevations in aspartate
aminotransferase, mainly mild
to moderate.

Elevations in total bilirubin,
mainly mild to moderate.

Uncommon

Hepatitis***

Very Common

Skin reactions, mainly a mild or
moderate (CTC grade 1 or 2)
pustular rash, sometimes itchy
with dry skin, including skin
fissures, on an erythematous
base.

Common

Nail disorder

Alopecia

Uncommon

Allergic reactions**, including
angioedema and urticaria

Rare

Bullous conditions including
Toxic epidermal necrolysis,
Stevens Johnson syndrome and
erythema multiforme

Cutaneous vasculitis

Common

Asymptomatic laboratory
elevations in blood creatinine

Proteinuria

Cystitis

Rare

Haemorrhagic cystitis

Very Common

Asthenia, predominantly mild
(CTC grade 1).

Common

Pyrexia

Frequency of ADRs relating to abnormal laboratory values is based on patients with a change in baseline of 2 or

more CTC grades in the relevant laboratory parameters.

*This event can occur in association with other dry conditions (mainly skin reactions) seen with IRESSA..
**The overall incidence of adverse events of allergic reaction reported in the pooled analysis of the ISEL,
INTEREST and IPASS trials was 1.5% (36 patients). Fourteen of the 36 patients were excluded from the

reported frequency as their reports contained evidence of either a non allergic aetiology or that the allergic

reaction was the result of treatment with another medicinal product.

***This includes isolated reports of hepatic failure which in some cases led to fatal outcomes.

Interstitial lung disease (ILD)




In the INTEREST trial, the incidence of ILD type events was 1.4% (10) patients in the gefitinib group
vs. 1.1% (8) patients in the docetaxel group. One ILD-type event was fatal, and this occurred in a
patient receiving gefitinib.

In the ISEL trial, the incidence of ILD-type events in the overall population was approximately 1% in
both treatment arms. The majority of ILD-type events reported was from patients of Asian ethnicity
and the ILD incidence among patients of Asian ethnicity receiving gefitinib therapy and placebo was
approximately 3% and 4% respectively. One ILD-type event was fatal, and this occurred in a patient
receiving placebo.

In a post-marketing surveillance study in Japan (3350 patients) the reported rate of ILD-type events in
patients recetving gefitinib was 5.8%. The proportion of ILD-type events with a fatal outcome was
38.6%.

In a phase III open-label clinical trial (IPASS) in 1217 patients comparing IRESSA to
carboplatin/paclitaxel doublet chemotherapy as first-line treatment in selected patients with advanced
NSCLC in Asia, the incidence of ILD-type events was 2.6% on the IRESSA treatment arm versus
1.4% on the carboplatin/paclitaxel treatment arm.

4.9 Overdose

There is no specific treatment in the event of overdose of gefitinib. However, in phase I clinical trials,
a limited number of patients were treated with daily doses of up to 1000 mg. An increase of frequency
and severity of some adverse reactions was observed, mainly diarrhoea and skin rash. Adverse
reactions associated with overdose should be treated symptomatically; in particular severe diarthoea
should be managed as clinically indicated. In one study a limited number of patients were treated
weekly with doses from 1500 mg to 3500 mg. In this study IRESSA exposure did not increase with
increasing dose, adverse events were mostly mild to moderate in severity, and were consistent with the
known safety profile of IRESSA.

S.  PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Protein kinase inhibitors; ATC code: LO1XE02

Mechanism of action and pharmacodynamic effects

The epidermal growth factor (EGF) and its receptor (EGFR [HER1; ErbB1]) have been identified as
key drivers in the process of cell growth and proliferation for normal and cancer cells. EGFR
activating mutation within a cancer cell is an important factor in promotion of tumour cell growth,
blocking of apoptosis, increasing the production of angiogenic factors and facilitating the processes of
metastasis.

Gefitinib is a selective small molecule inhibitor of the epidermal growth factor receptor tyrosine
kinase and is an effective treatment for patients with tumours with activating mutations of the EGFR
tyrosine kinase domain regardless of line of therapy. No clinically relevant activity has been shown in
patients with known EGFR mutation-negative tumours.

Clinical efficacy and safety

First line treatment

The randomised phase III first line IPASS study was conducted in patients in Asia' with advanced
(stage IIIB or IV) NSCLC of adenocarcinoma histology who were ex-light smokers (ceased smoking
> 15 years ago and smoked < 10 pack years) or never smokers. (see Table 2).

'China, Hong Kong, Indonesia, Japan, Malaysia, Philippines, Singapore, Taiwan and Thailand.



Table 2 Efficacy outcomes for gefitinib versus carboplatin/paclitaxel from the IPASS study

Population N Objective Primary endpoint Overall
response rates Progression free survival survival®
(ORR) and 95% (PFS) **
CI for difference
between
treatments’
Overall 1217 43.0%vs 32.2% HR 0.74 HR 0.90
[5.3%, 16.1%] [0.65, 0.85] [0.79, 1.02]
57mvs5.8m 18.8 mvs 17. 4m
p<0.0001 p=0.1087
EGFR 261 71.2% vs 47.3% HR 0.48 HR 1.00
mutation-positive [12.0%, 34.9%)] [0.36, 0.64] [0.76, 1.33]
95mvs63m 21 6mvs219m
p<0.0001
EGFR 176 1.1%vs 23.5% HR 2.85 HR 1.18
mutation-negative [-32.5%, -13.3%] [2.05, 3.98] [0.86, 1.63]
I5mvs55m 112mvs 12.7m
p<0.0001
EGFR mutation- 780 43.3% vs 29.2% HR 0.68 HR 0.82
unknown [7.3%, 20.6%] [0.58 t0 0.81] [0.70 to 0.96]
6.6mvs58m I189muvs. 172 m
p<0.0001
a Values presented are for IRESSA versus carboplatin/paclitaxel.
b “m” is medians in months. Numbers in square brackets are 95% confidence intervals for HR
N Number of patients randomised.

HR  Hazard ratio (hazard ratios <1 favour IRESSA)

Quality of life outcomes differed according to EGFR mutation status. In EGFR mutation-positive
patients, significantly more IRESSA-treated patients experienced an improvement in quality of life
and lung cancer symptoms vs carboplatin/paclitaxel (see Table 3).

Table 3 Quality of life outcomes for gefitinib versus carboplatin/paclitaxel from the IPASS study

Population N FACT-L QoL improvement LCS symptom improvement
rate’ rate’ %
%

Overall 1151 (48.0% vs 40.8%) (51.5% vs 48.5%)
p=0.0148 p=0.3037

EGFR 259 (70.2% vs 44.5%) (75.6% vs 53.9%)
mutation-positive p<0.0001 p=0.0003

EGFR 169 (14.6% vs 36.3%) (20.2% vs 47.5%)
mutation-negative p=0.0021 p=0.0002

Trial outcome index results were supportive of FACT-L and LCS results
* Values presented are for IRESSA versus carboplatin/paclitaxel.

N Number of patients evaluable for quality of life analyses

QoL Quality of life



FACT-L Functional assessment of cancer therapy-lung

LCS Lung cancer subscale

In the IPASS trial, IRESSA demonstrated superior PFS, ORR, QoL and symptom relief with no
significant difference in overall survival compared to carboplatin/paclitaxel in previously untreated
patients, with locally advanced or metastatic NSCLC, whose tumours harboured activating mutations

of the EGFR tyrosine kinase.

Pretreated Patients

The randomised phase III INTEREST study was conducted in patients with locally advanced or
metastatic NSCLC who had previously received platinum-based chemotherapy. In the overall
population, no statistically significant difference between gefitinib and docetaxel (75 mg/m2) was
observed for overall survival, progression free survival and objective response rates (see Table 4).

Table 4 Efficacy outcomes for gefitinib versus docetaxel from the INTEREST study

Population Objective Progression free survival™ Primary
N response rates endpoint overall
and 95% CI for survival®®
difference
between
treatments’
Overall 1466 9.1% vs 7.6% HR 1.04 HR 1.020
[-1.5%, 4.5%)] [0.93,1.18] [0.905, 1.150]°
22mvs27m 7.6mvs80m
p=0.4658 p=0.7332
EGFR 44 42.1%vs 21.1% HR 0.16 HR 0.83
mutation-positive [-8.2%, 46.0%)] [0.05, 0.49] [0.41, 1.67]
70mvs4.1lm 142mvs 16.6 m
p=0.0012 p=0.6043
EGFR mutation- 253 6.6% vs 9.8% HR 1.24 HR 1.02
negative [-10.5%, 4.4%] [0.94,1.64] [0.78, 1.33]
1.7mvs2.6m 6.4mvs 6.0 m
p=0.1353 p=0.9131
Asians’ 323 19.7% vs 8.7% HR 0.83 HR 1.04
[3.1%, 19.2 %] [0.64,1.08] [0.80, 1.35]
29mvs28m 104mvs122m
p=0.1746 p=0.7711
Non-Asians 1143 6.2% vs 7.3% HR 1.12 HR 1.01
[-4.3%, 2.0%)] [0.98, 1.28] [0.89, 1.14]
20mvs2.7m 6.9mvs6.9m
p=0.1041 p=0.9259
a Values presented are for IRESSA versus docetaxel.
b “m” is medians in months. Numbers in square brackets are 96 % confidence interval for overall survival
HR in the overall population, or otherwise 95 % confidence intervals for HR
c Confidence interval entirely below non-inferiority margin of 1.154
N Number of patients randomised.

HR  Hazard ratio (hazard ratios <1 favour IRESSA)

Figures 1 and 2 Efficacy outcomes in subgroups of non-Asian patients in the INTEREST study
(N patients = Number of patients randomised)
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0 0.5 1.

Hazard Ratio (Gefitinib versus Docetaxel) and 95% CI
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The randomised phase III ISEL study, was conducted in patients with advanced NSCLC who had
received 1 or 2 prior chemotherapy regimens and were refractory or intolerant to their most recent
regimen. Gefitinib plus best supportive care was compared to placebo plus best supportive care.
IRESSA did not prolong survival in the overall population. Survival outcomes differed by smoking
status and ethnicity (see Table 5).

Table 5 Efficacy outcomes for gefitinib versus placebo from the ISEL study

Population Objective Time to treatment failure®™  Primary
N response rates endpoint overall
and 95% CI for survival™®
difference
between

treatments®

il



Population Objective Time to treatment failure® Primary
N response rates endpoint overall
and 95% CI for survival®™®
difference
between
treatments”
Overall 1692 8.0%vs 1.3% HR 0.82 HR 0.89
[4.7%, 8.8%] [0.73, 0.92] [0.77,1.02]
30mvs2.6m 56mvs5.lm
p=0.0006 p=0.0871
EGFR mutation- 26 37.5%vs 0% HR 0.79 HRNC
positive [-15.1%, 61.4%] [0.20, 3.12]
10.8 m vs 3.8m NRvs4.3m
p=0.7382
EGFR mutation- 189 2.6% vs 0% HR 1.10 HR1.16
negative [-5.6%, 7.3%)] [0.78, 1.56] [0.79, 1.72]
20mvs2.6m 37mvs59m
p=0.5771 p=0.4449
Never smoker = 375 18.1% vs 0% HR 0.55 HR 0.67
[12.3 %, 24.0 %] [0.42,0.72] [0.49, 0.92]
56mvs2.8m 89mvs6.1m
p<0.0001 p=0.0124
Ever smoker 1317 53%vs 1.6% HR 0.89 HR 0.92
[1.4%, 5.7%] [0.78,1.01] [0.79, 1.06]
27mvs2.6m 50mvs49m
p=0.0707 p=0.2420
Asians® 342 12.4% vs 2.1% HR 0.69 HR 0.66
[4.0 %, 15.8 %] [0.52,0.091] [0.48, 0.91]
44mvs22m 95mvsS55m
=0.0084 p=0.0100
Non-Asians 1350 6.8% vs 1.0% HR 0.86 HR 0.92
[3.5%, 7.9%] [0.76, 0.98] [0.80, 1.07]
29mvs2.7m 52mvsS5.1m
p=0.0197 p=0.2942

oo o e

Values presented are for IRESSA versus placebo.

“m” is medians in months. Numbers in square brackets are 95 % confidence intervals for HR

Stratified log-rank test for overall; otherwise cox proportional hazards model

Asian ethnicity excludes patients of Indian origin and refers to the racial origin of a patient group and not

necessarily their place of birth
N Number of patients randomised
NC  Not calculated for overall survival HR as the number of events is too few

NR  Not reached

HR  Hazard ratio (hazard ratios <1 favour IRESSA)

EGFR mutation status and clinical characteristics

Clinical characteristics of never smoker, adenocarcinoma histology, and female gender have been
shown to be independent predictors of positive EGFR mutation status in a multivariate analysis of
786 Caucasian patients from gefitinib studies* (see Table 6). Asian patients also have a higher

incidence of EGFR mutation-positive tumours.

Table 6 Summary of multivariate logistic regression analysis to identify factors that independently

predicted for the presence of EGFR mutations in 786 Caucasian patients*



Factors that p-value Odds of EGFR Positive predictive value (9.5% of the

predicted for mutation overall population are EGFR
presence of mutation-positive (M+))
EGFR mutation -

Smoking status ~ <0.0001 6.5 times higher in never 28/70 (40%) of never smokers are M+
smokers than 47/716 (7%) of ever smokers are M+
ever-smokers

Histology <0.0001 4 .4 times higher in 63/396 (16%) of patients with
adenocarcinoma than in adenocarcinoma histology are M+
non-adenocarcinoma 12/390 (3%) of patients with
non-adenocarcinoma histology are M+
Gender 0.0397 1.7 times higher in 40/235 (17%) of females are M+
females than males 35/551 (6%) of males are M+

*from the following studies: INTEREST, ISEL, INTACT 1&2, IDEAL 1&2, INVITE
5.2 Pharmacokinetic properties

Absorption

Following oral administration of gefitinib, absorption is moderately slow and peak plasma
concentrations of gefitinib typically occur at 3 to 7 hours after administration. Mean absolute
bioavailability is 59% in cancer patients. Exposure to gefitinib is not significantly altered by food. In a
trial in healthy volunteers where gastric pH was maintained above pH 5, gefitinib exposure was
reduced by 47%, likely due to impaired solubility of gefitinib in the stomach (see sections 4.4 and 4.5).

Distribution

Gefitinib has a mean steady state volume of distribution of 1400 I indicating extensive distribution into
tissue. Plasma protein binding is approximately 90%. Gefitinib binds to serum albumin and alpha
1-acid glycoprotein.

In vitro data indicate that gefitinib is a substrate for the membrane transport protein Pgp.

Metabolism
In vitro data indicate that CYP3A4 and CYP2D6 are the major P450 isozyme involved in the oxidative
metabolism of gefitinib.

In vitro studies have shown that gefitinib has limited potential to inhibit CYP2D6. Gefitinib shows no
enzyme induction effects in animal studies and no significant inhibition (in vitro) of any other
cytochrome P450 enzyme.

Gefitinib is extensively metabolised in humans. Five metabolites have been fully identified in excreta
and 8 metabolites in plasma. The major metabolite identified was O-desmethyl gefitinib, which is
14-fold less potent than gefitinib at inhibiting EGFR stimulated cell growth and has no inhibitory
effect on tumour cell growth in mice. It is therefore considered unlikely that it contributes to the
clinical activity of gefitinib.

The formation of O-desmethyl gefitinib has been shown, in vitro, to be via CYP2D6. The role of
CYP2D6 in the metabolic clearance of gefitinib has been evaluated in a clinical trial in healthy
volunteers genotyped for CYP2D6 status. In poor metabolisers no measurable levels of O-desmethyl
gefitinib were produced. The levels of exposure to gefitinib achieved in both the extensive and the
poor metaboliser groups were wide and overlapping but the mean exposure to gefitinib was 2-fold
higher in the poor metaboliser group. The higher average exposures that could be achieved by
individuals with no active CYP2D6 may be clinically relevant since adverse effects are related to dose
and exposure.

Elimination
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Gefitinib is excreted mainly as metabolites via the faeces, with renal elimination of gefitinib and
metabolites accounting for less than 4% of the administered dose.

Gefitinib total plasma clearance is approximately 500 ml/min and the mean terminal half-life is

41 hours in cancer patients. Administration of gefitinib once daily results in 2 to 8-fold accumulation,
with steady state exposures achieved after 7 to 10 doses. At steady state, circulating plasma
concentrations are typically maintained within a 2- to 3-fold range over the 24-hour dosing interval.

Special populations

From analyses of population pharmacokinetic data in cancer patients, no relationships were identified
between predicted steady state trough concentration and patient age, body weight, gender, ethnicity or
creatinine clearance (above 20 ml/min).

Hepatic impairment

In a phase I open-label study of single dose gefitinib 250 mg in patients with mild, moderate or severe
hepatic impairment due to cirrhosis (according to Child-Pugh classification), there was an increase in
exposure in all groups compared with healthy controls. An average 3.1-fold increase in exposure to
gefitinib in patients with moderate and severe hepatic impairment was observed. None of the patients
had cancer, all had cirthosis and some had hepatitis. This increase in exposure may be of clinical
relevance since adverse experiences are related to dose and exposure to gefitinib.

Gefitinib has been evaluated in a clinical trial conducted in 41 patients with solid tumours and normal
hepatic function, or moderate or severe hepatic impairment (classified according to baseline Common
Toxicity Criteria grades for AST, alkaline phosphatase and bilirubin) due to liver metastases. It was
shown that following daily administration of 250 mg gefitinib, time to steady state, total plasma
clearance (Cpaxss) and steady-state exposure (AUC,4ss) were similar for the groups with normal and
moderately impaired hepatic function. Data from 4 patients with severe hepatic impairment due to
liver metastases suggested that steady-state exposures in these patients are also similar to those in
patients with normal hepatic function.

5.3 Preclinical safety data

Adverse reactions not observed in clinical studies, but seen in animals at exposure levels similar to the
clinical exposure levels and with possible relevance to clinical use were as follows:

- Comeal epithelia atrophy and comeal translucencies
- Renal papillary necrosis
- Hepatocellular necrosis and eosinophilic sinusoidal macrophage infiltration

Data from in vitro studies indicate that gefitinib has the potential to inhibit cardiac repolarization (e.g.
QT interval). The clinical significance of these findings is unknown.

A reduction in female fertility was observed in the rat at a dose of 20 mg/kg/day.

Published studies have shown that genetically modified mice, lacking expression of EGFR, exhibit
developmental defects, related to epithelial immaturity in a variety of organs including the skin,
gastrointestinal tract and lung. When gefitinib was administered to rats during organogenesis, there
were no effects on embryofoetal development at the highest dose (30 mg/kg/day). However, in the
rabbit, there were reduced foetal weights at 20 mg/kg/day and above. There were no
compound-induced malformations in either species. When administered to the rat throughout gestation
and parturition, there was a reduction in pup survival at a dose of 20 mg/kg/day.

Following oral administration of C-14 labelled gefitinib to lactating rats 14 days post partum,
concentrations of radioactivity in milk were 11-19 fold higher than in blood.

Gefitinib showed no genotoxic potential.
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A 2-year carcinogenicity study in rats resulted in a small but statistically significant increased
incidence of hepatocellular adenomas in both male and female rats and mesenteric lymph node
haemangiosarcomas in female rats at the highest dose (10 mg/kg/day) only. The hepatocellular
adenomas were also seen in a 2-year carcinogenicity study in mice, which demonstrated a small
increased incidence of this finding in male mice at the mid dose, and in both male and female mice at
the highest dose. The effects reached statistical significance for the female mice, but not for the males.
At no-effect levels in both mice and rats there was no margin in clinical exposure. The clinical
relevance of these findings is unknown.

The results of an in vitro phototoxicity study demonstrated that gefitinib may have phototoxicity
potential.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core:

Lactose monohydrate

Microcrystalline cellulose (E460)

Croscarmellose sodium

Povidone (K29-32) (E1201)

Sodium laurilsulfate

Magnesium stearate

Tablet coating:

Hypromellose (E464)

Macrogol 300

Titanium dioxide (E171)

Yellow iron oxide (E172)

Red iron oxide (E172)

6.2 Incompatibilities

Not applicable.

6.3  Shelf life

4 years.

6.4 Special precautions for storage

Store in the original package in order to protect from moisture.

6.5 Nature and contents of container

PVC/Aluminium perforated blister containing 10 tablets or PVC/Aluminium non-perforated blister
containing 10 tablets.

3 blisters are combined with an aluminium foil laminate over-wrap in a carton.
Pack size of 30 film-coated tablets. Not all pack sizes may be marketed.
6.6  Special precautions for disposal

Any unused product or waste material should be disposed of in accordance with local requirements.
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7. MARKETING AUTHORISATION HOLDER
AstraZeneca AB
S-151 85

Sodertalje
Sweden

8. MARKETING AUTHORISATION NUMBER(S)
EU/1/09/526/001

EU/1/09/526/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

24/06/2009

10. DATE OF REVISION OF THE TEXT

Detailed information on this product is available on the website of the European Medicines Agency
http.//www ema.europa.cu.
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ANNEX 11

A. MANUFACTURING AUTHORISATION HOLDER RESPONSIBLE FOR BATCH
RELEASE

B. CONDITIONS OF THE MARKETING AUTHORISATION
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A. MANUFACTURING AUTHORISATION HOLDER RESPONSIBLE FOR BATCH
RELEASE

Name and address of the manufacturer responsible for batch release

AstraZeneca UK Limited
Macclesfield

Cheshire SK10 2NA
United Kingdom

B. CONDITIONS OF THE MARKETING AUTHORISATION

. CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE IMPOSED ON
THE MARKETING AUTHORISATION HOLDER

Medicinal product subject to restricted medical prescription (See Annex I: Summary of Product
Characteristics, section 4.2).

. CONDITIONS OR RESTRICTIONS WITH REGARD TO THE SAFE AND
EFFECTIVE USE OF THE MEDICINAL PRODUCT

Not applicable.
) OTHER CONDITIONS

Pharmacovigilance system
The MAH must ensure that the system of pharmacovigilance, presented in Module 1.8.1. of the
Marketing Authorisation, is in place and functioning before and whilst the product is on the market.

Risk Management Plan

The MAH commits to performing the studies and additional pharmacovigilance activities detailed in
the Pharmacovigilance Plan, as agreed in version 6 of the Risk Management Plan (RMP) presented in
Module 1.8.2. of the Marketing Authorisation Application and any subsequent updates of the RMP
agreed by the CHMP.

As per the CHMP Guideline on Risk Management Systems for medicinal products for human use, the
updated RMP should be submitted at the same time as the next Periodic Safety Update Report
(PSUR).

In addition, an updated RMP should be submitted

. When new information is received that may impact on the current Safety Specification,
Pharmacovigilance Plan or risk minimisation activities

. Within 60 days of an important (pharmacovigilance or risk minimisation) milestone being
reached

. At the request of the European Medicines Agency.
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ANNEX III

LABELLING AND PACKAGE LEAFLET
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A. LABELLING
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING

CARTON

[ 1. NAME OF THE MEDICINAL PRODUCT

IRESSA 250 mg film-coated tablets
gefitinib

| 2. STATEMENT OF ACTIVE SUBSTANCE(S) I

Each tablet contains 250 mg gefitinib.

3.  LIST OF EXCIPIENTS

Contains lactose monohydrate, see package leaflet for further information.

4. PHARMACEUTICAL FORM AND CONTENTS

30 film-coated tablets.

| 5. METHOD AND ROUTE(S) OF ADMINISTRATION

Read the package leaflet before use.
Oral use.

6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED OUT
OF THE REACH AND SIGHT OF CHILDREN

Keep out of the reach and sight of children.

| 7. OTHER SPECIAL WARNING(S), IF NECESSARY

| 8. EXPIRY DATE

EXP

| 9.  SPECIAL STORAGE CONDITIONS |

Store in the original package in order to protect from moisture.

10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS
OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF
APPROPRIATE
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| 11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER

AstraZeneca AB
S-151 85
Sodertalje
Sweden

12. MARKETING AUTHORISATION NUMBER(S)

EU/1/09/526/001

EU/1/09/526/002

13. BATCH NUMBER

Lot

| 149. GENERAL CLASSIFICATION FOR SUPPLY

Medicinal product subject to medical prescription.

| 15. INSTRUCTIONS ON USE

| 16. INFORMATION IN BRAILLE

IRESSA
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MINIMUM PARTICULARS TO APPEAR ON BLISTERS OR STRIPS

BLISTER/ALUMINUM FOIL LAMINATE FLOW WRAP

1. NAME OF THE MEDICINAL PRODUCT

IRESSA 250 mg tablets
gefitinib

2. NAME OF THE MARKETING AUTHORISATION HOLDER

AstraZeneca

|3. EXPIRY DATE

EXP

4. BATCH NUMBER

Lot

|5. OTHER
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B. PACKAGE LEAFLET
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PACKAGE LEAFLET: INFORMATION FOR THE USER

IRESSA 250 mg film-coated tablets
gefitinib

Read all of this leaflet carefully before you start taking this medicine.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you. Do not pass it on to others. It may harm them, even
if their symptoms are the same as yours.

- If any of the side effects get serious, or if you notice any side effects not listed in this leaflet,
please tell your doctor or pharmacist.

In this leaflet;

1. What IRESSA is and what it is used for
2. Before you take IRESSA

3. How to take IRESSA

4. Possible side effects

5. How to store IRESSA

6. Further information

1. WHAT IRESSA IS AND WHAT IT IS USED FOR

IRESSA contains the active substance gefitinib which blocks a protein called ‘epidermal growth factor
receptor’ (EGFR). This protein is involved in the growth and spread of cancer cells.

TIRESSA is used to treat adults with non-small cell lung cancer. This cancer is a disease in which
malignant (cancer) cells form in the tissues of the lung.

2. BEFORE YOU TAKE IRESSA

Do not take IRESSA

- if you are allergic (hypersensitive) to gefitinib or any of the other ingredients of IRESSA (listed
in section 6, “What IRESSA contains’).

- if you are breast-feeding.

Take special care with IRESSA

Check with your doctor or pharmacist before taking IRESSA

- if you have ever had any other lung problems. Some lung problems may get worse during
treatment with IRESSA.

- if you have ever had problems with your liver.

Using other medicines
Please tell your doctor or pharmacist if you are taking or have recently taken any other medicines,
including medicines obtained without a prescription and herbal medicines.

In particular, tell your doctor or pharmacist if you are taking any of the following medicines:
- Phenytoin or carbamazepine (for epilepsy).

- Rifampicin (for tuberculosis).

- Itraconazole (for fungal infections).

Barbiturates (a type of medicine used for sleeping problems).

25



- Herbal remedies containing St John’s wort (Hypericum perforatum, used for depression and
anxiety).

- Proton-pump inhibitors, H,-antagonists and antacids (for ulcers, indigestion, heartburn and to
reduce acids in the stomach).

These medicines may affect the way IRESSA works.

- Warfarin (a so-called oral anticoagulant, to prevent blood clots). If you are taking a medicine
containing this active substance, your doctor may need to do blood tests more often.

If any of the above applies to you, or if you are not sure, check with your doctor or pharmacist before

taking IRESSA.

Pregnancy and breast-feeding

Talk to your doctor before taking this medicine if you are pregnant, may become pregnant or are
breast-feeding.

It is recommended that you avoid becoming pregnant during treatment with IRESSA because IRESSA
could harm your baby.

Do not take IRESSA if you are breast-feeding.

Driving and using machines
IRESSA has no or negligible influence on your ability to drive or use any tools or machines.
However, if you feel weak whilst taking this medicine, take care driving or using tools or machines.

Important information about some of the ingredients of IRESSA
This medicine contains lactose. If you have been told by your doctor that you have an intolerance to
some sugars, contact your doctor before taking this medicine.

3. HOW TO TAKE IRESSA

Always take IRESSA exactly as your doctor has told you. You should check with your doctor or
phammacist if you are not sure.

The usual dose is one 250 mg tablet per day.
Take the tablet at about the same time each day.
You can take the tablet with or without food.

Do not take antacids (to reduce the acid level of your stomach) 2 hours before or 1 hour after
taking IRESSA.

If you have trouble swallowing the tablet, dissolve it in half a glass of still (non-fizzy) water. Do not
use any other liquids. Do not crush the tablet. Swirl the water until the tablet has dissolved. This may
take up to 20 minutes. Drink the liquid straight away. To make sure that you have drunk all of the
medicine, rinse the glass very well with half a glass of water and drink it.

If you take more IRESSA than you should
If you have taken more tablets than you should, talk to a doctor or pharmacist straight away.

If you forget to take IRESSA

What to do if you forget to take a tablet, depends on how long it is until your next dose.

° If it is 12 hours or more until your next dose: take the missed tablet as soon as you remember.
Then take the next dose as usual.

. If it is less than 12 hours until your next dose: skip the missed tablet. Then take the next tablet at
the usual time.

Do not take a double dose (two tablets at the same time) to make up for a forgotten dose.

If you have any further questions on the use of this product, ask your doctor or pharmacist.

4. POSSIBLE SIDE EFFECTS
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Like all medicines, IRESSA can cause side effects, although not everybody gets them.

These side effects may occur with certain frequencies, which are defined as follows:

very common: affects more than 1 userin 10

common: affects 1 to 10 users in 100

uncommon: affects 1 to 10 users in 1,000

rare: affects 1 to 10 users in 10,000

very rare: affects less than 1 user in 10,000

not known: frequency cannot be estimated from the available data.

Tell your doctor immediately if you notice any of the following side effects - you may need
urgent medical treatment:

Allergic reaction (uncommon), particularly if symptoms include swollen face, tongue or throat,
difficulty to swallow, hives and difficulties to breathe.

Serious breathlessness, or sudden worsening breathlessness, possibly with a cough or fever.

This may mean that you have an inflammation of the lungs called ‘interstitial lung disease’. This
may affect about 1 in 100 patients taking IRESSA and can be life-threatening.

Severe skin reactions (rare) affecting large areas of your body. The signs may include redness,

pain, ulcers, blisters, and shedding of the skin. The lips, nose, eyes and genitals may also be

affected.

Dehydration (common) caused by long term or severe diarthoea, vomiting (being sick), nausea
(feeling sick) or loss of appetite.

Eye problems (uncommon), such as pain, redness changes in vision or ingrowing eyelashes.
This may mean that you have an ulcer on the surface of the eye (cornea).

Tell your doctor if you notice any of the following side effects:

Very common side effects

Diarrhoea

Vomiting

Nausea

Skin reactions such as an acne-like rash, which is sometimes itchy with dry and/or cracked skin
Loss of appetite

Weakness

Dry, red or sore mouth

Increase of a liver enzyme known as alanine aminotransferase in a blood test; if too high, your
doctor may tell you to stop taking IRESSA

Common side effects

Dry, red or itchy eyes

- Red and sore eyelids

Nail problems

Hair loss

Fever

Bleeding (such as nose bleed or blood in your urine)

Protein in your urine (shown in a urine test)

Increase of bilirubin and the other liver enzyme known as aspartate aminotransferase in a blood
test; if too high, your doctor may tell you to stop taking IRESSA

Increase of creatinine Jevels in a blood test (related to kidney function).

cystitis (burning sensations during urination and frequent, urgent need to urinate)

Uncommon side effects
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. Inflammation of the pancreas. The signs include very severe pain in the upper part of the
stomach area and severe nausea and vomiting.

. Inflammation of the liver. Symptoms may include a general feeling of being unwell, with or
without possible jaundice (yellowing of the skin and eyes). This side effect is uncommon,;
however, some patients have died from this.

L Gastrointestinal perforation

Rare side effects

. Inflammation of the blood vessels in the skin. This may give the appearance of bruising or
patches of non-blanching rash on the skin.
. Haemorrhagic cystitis (buming sensations during urination and frequent, urgent need to urinate

with blood in the urine)

If any of the side effects get serious, or if you notice any side effects not listed in this leaflet, please
tell your doctor or pharmacist.

5.  HOW TO STORE IRESSA
Keep out of the reach and sight of children.

Do not use IRESSA after the expiry date which is stated on the carton, blister and overwrap foil after
EXP. The expiry date refers to the last day of that month.

Store in the original package in order to protect from moisture.

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to
dispose of medicines no longer required. These measures will help to protect the environment.

6. FURTHER INFORMATION

What IRESSA contains
) The active substance is gefitinib. Each tablet contains 250 mg of gefitinib.
. The other ingredients are lactose monohydrate, microcrystalline cellulose (E460),

croscarmellose sodium, povidone (K29-32) (E1201), sodium laurilsulfate, magnesium stearate,
hypromellose (E464), macrogol 300, titanium dioxide (E171), yellow iron oxide (E172) and red
iron oxide (E172).

What IRESSA looks like and contents of the pack
IRESSA is a round brown tablet marked with ‘IRESSA 250’ on one side and plain on the other.
IRESSA comes in blister packs of 30 tablets. The blister foil may be perforated or non-perforated.

Marketing Authorisation Holder
AstraZeneca AB

S-151 85 Sodertalje

Sweden

Manufacturer
AstraZeneca UK Limited
Macclesfield

Cheshire SK10 2NA
United Kingdom
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For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder (see contacts list):

Belgié/Belgique/Belgien
NV AstraZeneca SA
Tel: +32 237048 11

Boarapus
AstraZeneca benrapus EOO/]
Ten.: +359 2 971 25 33

Ceska republika
AstraZeneca Czech Republic s.r.0.
Tel: +420 222 807 111

Danmark
AstraZeneca A/S
TIf: +45 43 66 64 62

Deutschland
AstraZeneca GmbH
Tel: +49 41 03 7080

Eesti
AstraZeneca
Tel: +372 6549 600

E\\éda
AstraZeneca A.E.
Tnk: +30 2 106871500

Espaiia
AstraZeneca Farmacéutica Spain, S.A.
Tel: +34 91 301 91 00

France
AstraZeneca
Tél: +33 141 29 40 00

Ireland
AstraZeneca Pharmaceuticals (Ireland) Ltd
Tel: +353 1609 7100

Island
Vistor hf.
Simi: +354 535 7000

Italia
AstraZeneca S.p.A.
Tel: +39 02 9801 1

Konpog
Adréxtop Qapuaxevticy Atd
TnA: +357 22490305

Latvija

29

Luxembourg/Luxemburg
NV AstraZeneca SA
Tél/Tel: +322 37048 11

Magyarorszag
AstraZeneca kft
Tel.: +36 1 883 6500

Malta
Associated Drug Co. Ltd
Tel: +356 2277 8000

Nederland
AstraZeneca BV
Tel: +31 79 363 2222

Norge
AstraZeneca AS
TIf: +47 21 00 64 00

Osterreich
AstraZeneca Osterreich GmbH
Tel: +43 1711310

Polska
AstraZeneca Pharma Poland Sp. z 0.0.
Tel.: +48 22 874 35 00

Portugal
AstraZeneca Produtos Farmacéuticos, Lda.
Tel: +351 21 434 61 00

Romania
AstraZeneca Pharma SRL
Tel: +40 21 317 60 41

Slovenija
AstraZeneca UK Limited
Tel: +386 1 51 35 600

Slovenska republika
AstraZeneca AB 0.z.
Tel: +421 2 5737 7777

Suomi/Finland
AstraZeneca Oy
Puh/Tel: +358 10 23 010

Sverige
AstraZeneca AB
Tel: +46 8 553 26 000

United Kingdom



STA AstraZeneca Latvija AstraZeneca UK Ltd
Tel: +371 67377100 Tel: +44 1582 836 836

Lietuva

UAB AstraZeneca Lietuva

Tel: +370 5 2660550

This leaflet was last approved in {MM/YYYY}

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/.
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I OF =TI B (150me)

BT, BEORBIIBE U TREDSZ W
WO ERE R BT /2 SEY LB AT
&,

CVEREREEL VEEFBRENERT
SRETIE, AF O FEBENETF LIE
APERETIBZNLH 5, ( THEE
Al RO TESR ST 2 B
Rl OHEBR)
OBERABRICBONTENENREEINT
NW3OT, FHBREPOBRFICTIIATE
DIBERE G2 0 S B2 BRIET 2 I
BEETZLIEET DL,
(NFEBRAERITBWTERICLS QT &
EOWRBEENRBIN TN ZEMG,
BEIZHRUTLENREEERT S Z
Lo (TZOHMOEE] OESM)

RRDENEHER. BEEcEHORS
ZHiEl, BURNBRITS L, &2
B, EELBBUERNSREE L ZESIC
i, AFEHEZE LW &, [ T4.8]
R OEHOEDY 10.20MORE)
DEN)BR]

@l - BRB|RICHTI2EE 25T
52&, (LERLFE, MERTF. F
Bk, BEENHoLNBTEND
5, )
G)EMER (v b)) T, K- BES
(IR - BRIBIETS. REEIES)
RS, HHABHEEZRRTEHAbLER
DENTNEOT, AFORIZEETS
zé&,
DRGHRBICHIZo TR, HIRL T
NI EEERTBHILE,

NIFRT ZREROH B EFICHL T
BELRWIEEFAUETE, 2UEE
THRETIEAII. FRNEEOHE
. REOREZICEEZEX B AEEMH
WHBZEE2HHITHBEL, BIEE2HE
THLOHEETH &,
NFAB|ESRIITIRDPERENEEAEX
HELONEEGICIRESICRE2HIET
5T &,
O)EMER (TUX, Iwb, 1X) I
BOWTEEBSENRD SN TWSDT,
TR EROBHITRES T IHRERN
HEBHFITIHBITIT2EEEREET
BT &,

T, BRESBD SNEBEIEY
WEZFTS I &,

3. HEER

in vitro RBICBN T, R ITHEY R HEE
FF b O—L P450 (CYP3A4) TRH
ENDIENRBENTNEDT, £fE
FOBEHICHELZRIFTHEANERRTS
BEIE. ERLTHET B L,
CYP3A4 IEHZHET HEA E DA
0, BHORBHVEEIN., EFoMm

3. WEER

FHNT, EEUTEDRYEEE CYP3A4
TRHESNDDT, ABZOFEEICEE
ERIFITEAEFATIE/ICIERL
THETZZE. [ [(EYBE] 0ES
]

BERER BFRAKEETR L)

[ ERaE | BERER. [BF - fRA |

3. HEER

AFNT. FFF 27 0—L4P450 (Ei
CYP3A4. CYPIA2) Izk->TRI#EH
5( [EpEiE] o3R#OHESE) . =
7=, invitroi Bz B WTUDP-Z ) 70/
PIWEF AT zI—F (UGT) 1A1D
[ERRHONERED. HEBRTE
UGTIANZ XA TN 0 BHE&E2T

3. HEEA

L. FFF R O0—L4AP450 (i
CYP3A4. CYPIA2) iZk->TRE#EN
5( By o3 AHoESE) . =
7= invitrosBIZB W TUDP-F N oo/
IIWEI AT 25— (UGT) 1A1D
[AENRD SN, HERBRETER
UGTIANZ XA 7070 Big 220
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1.7 FREFEZ)&E—EE
—R% T4 FT

x 2 RiERIA—E (2)
—®& | T4 F=T Rt&Fvl I OF = TIREEHE (25mg,100mg) I aF = THEBE(150mg)
a¥n _

HERENERTAAEEND D, iz, EBEH®E T LEYEOHEEROREND D L2EMEOHEEROREENH S
CYP3A4 FEAEOHAICLD. EHO %gﬁ%‘mﬁ E}%ﬂjﬁgﬁg ﬁ%iﬁg@ ( TeoiorE OESR) . ( TZ0foEE) OEHER) .
FRE R X i o 2SS U B LR L BALE GHRCEETE L) PRARE BHRCERTSCY)
DB B, BDT. B gaas | mEoEk - | 8T aRET E=HNEE | MR- | Y SRET
—H. FEIZ in viro BRBRITBNT Z&ﬁs%ﬁﬁ% B B AR
CYP2D6 %FHETZ I EARBINTH 55}%‘5%2 CYPIA4HLER] |5 had~/— [cYPsasiiEsAl | | [cYPsadmES | RO — |CYP3AMKEHA
50T, CYP2D6 KXV RBEN B D U RETR 7 haFV—I EAEERE | EOpRIC ZhaF U hEEAEs | EostRic &
EROMmPEEEZEMEESAEENH ML 5 A SaF/—)V |RTBE £ |0, AFOR A rTaF/—)N [ATEE. & |0, AFIOR
5 (FREAMTOO-IIOHR T, lﬁfﬁfﬁé DIVAIRA 2 (FIDAUCRS Bt ATHE & 1 SRR [KIOAUCHR|#AHE S N
ANFOO—L D AUC 3T 35%8H0 CEo FURADCA > EH86%.  |MMmmEsss | | |FUADA S 8o, st
L) BATRIRGE IR AEE | BT 12OFEN  |Crmiil) MTBTRE || |[12OFEN  (Comhieit) |1 e
AR BRRIERTR L) B8 3 T INTAFEN  |Be% bRL |HEhs B, FIVTAFEN M6 ERL |Whs D,

5 BRERAELR - £ | AR - ERRIR T8 B 5 U kFEN p U kFEN 7.

HA Bk ¥ g 2 % 9’; % g; BRI UL YU
CYP3A4 FEH | kampmip| FAORBIC EEFSEL V=TI N—Y TV=FIN—y
LI o|EmEFL, B - i, BEO Ya—2% S
;I - Efﬁ?ﬁ?ﬁg ’—5‘L13Tl/\57‘: RE 2B CYPIAMZEEA |V T 7Y [CYP3A4BEA | | [CYP3adssEm |V 77> E  [CYP3A4SRERA
IAnerr| 2 R | o ErEn LA VTrreyy |vrekR (mrotmiz |||y rresy [soekm [Beostai
S |7rrEy | ® &5 B BAz I, A Tk |&HATE |&v. AR0 || |7z |[2BETE &0, FA0
U772 EX e mLz& gq}ﬂ’gA;) gf’;?; OB 5RO HINTEES |, w0 |[R#wsmEl || [pwisees (& s30  |REbsEL
vy | S FH o H B 8 T % T3 VS — [Avceh sy | mgimEs | | |7 0ves— |Auchset) | gt
NIVEY =)V ayc sesignge| T SEOR W B &
B SO 17v | BHTUE L o é by W MOWETFL [EFdamae || |n NOUETL [EFT 58
’;J%ﬁ“ KB LTz. _ﬂ;f’%gjfé; ool T 3UF b |7z, HHB 5, A FTF b |72, HAH B,

Y AJETE R = \ \

( StJohn'sWort 55, BHMHEO I FMAMH] | (VY , gy ’
e b é’H’F}E MEERE A & A T | |(Stlohn’s Wor, (St.John’s Wort,

a—>% -7 gg;tgg . Tk va—r Tk Ta—y
—p) aHR e e X 7=b) B o—b) B
CYmad B AR O TE | AAORHE ALl BE R B
#l EXEmL. |1 % K ey
HEH ( MEERCEEISLTWSR gy’ A
73FY ) EBMNT S|, ERO sl
D hos k| DELN R DL M S rRrem A R AR < [C1E DR
RAENE| NI aFT—|BRT. AF| | |07 TMBEDNL T CYPAL &

(TyznT|VERR LK oR#mmE| ||F JEMHFABNIME X EE
A8 . |EE AAO| SnmdgR| | [TVATTT 5. Gablheo

s S48 /00 N \ el .

BlA | B | s | | 2703 Kessel
CLTh - M A . DR B A E
i Yy aARY =N, 2O
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1.7 RBERZH—EE
G T4 TFT

x 2 RERMSE—E (2)
—f&E | T FZT K&l I F = TR (25mg,100mg) IV OF =7 E B (150mg)
B _
BESVFT oo RELTRE | M /orn|E@es 70 [CYPIAZRTS | | [l 707 0% |G ~0  |CYPIAZKTR
5 s ST/TA z ;ég?{; Pz Jo%ys |cYpaszmE| | [ TOFYY  (CYPIAAEEIE
s h 45T ENE YERFE |TREAED vEFHE |[FREHED
V=TT A5N5, HETs  |prmicxo. BT (gD,
b e S ] &L AFD | RAIDRED &L FFO  |AMoRBH
;;‘ E%;ﬂ/ﬁf > ﬁé;ﬁé? ;l;ﬁl{ ?ﬁﬁ%’@i‘ f\‘UC(ﬁ%fﬂqz Bﬁ%ézﬂtﬂnﬁﬁ AAUC(%%WEF- lﬂl%é?’&.lﬁlﬁf!
FARATS I~ ikl Ems, BE)A39% | HIREEATEIM 9E)71339% | RIEEEARI
)z D, AF oI | BA pH 254 v CmaxG&(T |32 WlheEtEA  Cmax(84T (93 ATREHE A
;Jr%ﬁf’k%ﬁ ;'; figﬁ; 2;; %i;ﬁ FHEn  |H5. FHES |55,
EET=F V|55, BEM|T. AAOR I LSTL 7% LR L
o ERATH 6~ | IAUEF L. e o
7 BT | R AR T TORIRIT (FATSY |EEmaEn || [ForoRke T (R aToy |[EensEn
ANpHZESH| 5B ENNH (i3] —IVEXA  |pHO LRIz & mEHl =N ERR [pHO LRI X
TIHRLES FATTV— |ebimss |0, Afow ||| 4275/— |etmes |0, kAon
® AUC 74 v . AFO |REMETL - &, RAD  |MESETL
0% Lz, AUCGRITTE |RAXAME TS AUCCBIIT |BAAETF T
TNT77U> | WNR E5| BT, B 6% | D IREENS 1iE)I46% | B AR S
HI 255 5 EFLE. |5, BFLE. |5,
L Lone WS |S=FU> |AMpHO LR | | (WA |9=F V> |HApHO LR
EO T 7Y SoFoE |eEFES Itk &7 SoFUEE | EAAES |IK&D. AH
CEHMTS REBE. | DBMEIME MEBE, | OURBELE
BEITR. & ARDAUC [T LR AKIDAUC | F LIRIRAHE
B e GBI | Tt GBS T BT
Xt INR OF &) M33%E (25, #) A33%IE (25 2,
=y —%fF> Tl FLi
& FUBEIE INREIINCH [BUFRD FURksE INRIIOH [BeF R
WIS RS TIFUAE  |BHinghS
Sbhi=&n shihz&n
HWEDBD, WD D,
ABRETIVT HRETINT
7 U %GR 7 afti
HOBET HOBET
i KEHRIT i3 i
AR AR
#HTOoror |Earos
ORI R
INRZ)ETS INRED)Z 1T
z&, T,
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1.7 FHEERE—ER
—G T4 F=T

x 2 RERMR—% (2)
—gH | Yo FT Rt& vl INOF = 7R (25mg, 100mg) I OF = TR EEE(150mg)
At
&7 NI (LRHE) Bz kD (BMEC kD & INDI(BHE) 175 TR I | Tl Y
ABIDAUC |CYPIA2DFHE AFIDAUC |CYPIA2DFHE
CEBES  |ickb. AR CEEs [ickn. &FD
64%ETL  |fREASTTE Liln 64%E T L |REHTGEL M
7. SERIBEE KT 7. YERIBREAME T
I 5D B REEDS
5, 3,
4. BIER 4. BIER 4. Blvem 4. BI¥eA
BRIFAE (1 Lydeg 250 TOART 7 | (ERBEKEBRS ENE I HERAR s#D . BREI ERN T HEERER (1541 . BREI
4 TRE] NcBNT, BREMTIMEESRE | BBSRORIVE DRGSR | HlaERR RO NNBRE2EREL Rk B K NS TS R Bk

#l 3,322 HlH 1,867 Hil (56.2%) ICBIHER
WERH SN, EREHERIE. B 568 4l
(17.1% ) ik &% 369 #4i
(11.1%) . THi 367 #1 (11.1%) . &t
PR - FMEEMAIX 193 61 (5.8%) F
Tholk. mEMEE - BEMEME 193
FlDSE, 75 FINFEE L. Ltk
SREHIE 3,322 FIFDETEIT 23%. &
e & - B MR FRBEAIE 193 #
FOETRIL 389% THoz. (2004 4F
8 HERERE)
EA%E 0 H8E AR 75 1% B R BV (V-15-
INIBWT, BEMTFMA REF 244 fi
o 233 41(95.5%) IZBIfER AR YL, £
REIERIE. R 158 #1(64.8%) . THI 113
51(46.3%) . FEREEIE 84 $1(34.4%) % TH
o, 2B | BYEMEEE -MEMER KR 13
F1(53%) T, TOILRTHIEL 3 HITH
27,
BAA 114 fleE 77 ERERE I
HEERAR TPASS) IBW T, BT
SHRIES] 607 1 538 11 (88.6 %) \ZBIER
BRHBN, EREERG., B5 3B 394
i1(64.9%) . THI 254 1(41.8% ). g%
B 143 51(23.6%) HEThok, BB, BiE
MEE-REERZE 8 51(1.3%) T, TD
HSHETEHE 3 HITHoiz. (BhiE-HhE

BBIcB2 7L Rovnr oA
ZHERNBERRRICBWT, HEEERT
DOEONREFNERSIES 1,072 Hildp
14 6 (13%) IK@ED SN, I sidn
TN, ZHOBREICL > THIMERE
b HFHRRBDERD. 5B RBRPENF
FEINMEAXIIBMOENFERE 2072
DN 8 Hl, BMIES 3 vy EFAREICK
DL ESOMN 1 F. BRYE - BIRE
DOHBIZXVETLEDON 1 Fl, BH
JERRIC DIC NS ZBHRALZIBITLET
L7zboM 1 4, BR&ICK3HD, DIC
DENRHVERBBAEICLZ O
BEEERABEDNZLEONE 1 HITH
27z
2. RISEBICRWTIE. L2
FEF] 43 HlH, Grade3 DL EDRRIMED 10
Bl (23.3%) . FEMEMAEL 2 #) (4.7%)
EEWEIS TR SN,
GRZR: K OshRea k)
Bl{ER
BIERIE. ERRT - % THERRR
ZBT B LT MES 990 HI TR E
Nz, 2h, BERORNBERVHEEICD
WT, 60 mg/m® & 70 mgm’ DEHRICL B
KEREZEREIFEDSLah o7,

- BRERRER

D—EEFAFERE)

(1) EXIBIEMA

P NCLCTC®

-ENE THBERSR (10841 icbWn
TAFI B 2 20 F e & h T 5
F123F09, 1234 (100.0%) ICBIFERA N
RNz, EREERAIX. B 1194
(96.7%) . THI8’H (71.5%) . KfE%
R0 (65.0%) . BERETOH (61.8%)
LTholk, CUREK)

e/ NI BB 2 R & U T e e A AR
FE (2HFE) TBWT, RetMir
Sef SR 13,4884 12,8524 (81.8%) 2RI
ERMNR® SN, ERBIERL. 5
BRBZEDHS2,1996] (63.0%) . FHi
819# (23.5%) HTH o7z, B MR
Bid1ssH] (45%) IZBRHSN. DD
BIRTICE - LEFITSSH (1.6%) TH
ok, 2B, BEEREEREEMNICH
FBETHIOEIEIL34.8% (55/15841)
THolz, (201050 £EE)
PR R & U BN SRR
BWTEH LT LT ED & O RFRE
%2V} - 2 e R A 10649 . 105
Bl (99.1%) ICEHERNBD SNz, E
BREMERX., IBEREBZEORS9H]
(93.4%) . BEfIRIED 8541

(80.2%) . I/MEEA. BBRARETT
#l (72.6%) . NEZTOE R T6H]
(71.7%) . N\ b7 U w bR, FF
B LTI (68.9%) HTHo/=.
(ZhEE - R IRRE)

(1084) IZ BT 5 LE T 551123
B, 12361 (100.0%) ICRIERMRD
Shkz, ERBMERIX. 211941
(96.7%) . THI88HI (71.5%) . HEH
ZE80f1 (65.0%) . FEFEEFET6H] (61.8%)
ETholz. RIEKE)
KR RAAE (&6 TBn
T REVEMIT I SRIE 43,4884 2,852
%l (81.8%) WCEMEAMFED SNz, E
REMERIL. SEREBEORES2,1994]
(63.0%) . THi8194 (23.5%) HTH
o, MEEMREIX15841 (4.5%) I
BHEN, TOIBRTICES EEFIT
5560 (1.6%) THoiz. Iz2H. FIEHH
REBREFEF BT BETHA ORISR
34.8% (55/158%1) ThH-o7z. (20104
5 H#EHH)
WMEXLBIER
DRIEMERER (4.5%) : RIEERES
(IR, BHIRAS. HGAR 1 Bt
BEERE. WEE. BREXS) BHob
N3 ERBY, BTIRE- HEMLHH
EINTWS, EEFIBOSNEREAR
BA#OREE2HIEL, X501 RigHE
ZORYLUBERITO &,
VFK. FRE CLEEERREY) | B
WHEEEE (2.0%) : ALT (GPT) ., AST
(GOT) . BUNE D LEREZESE
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1.7 FRRshR-EE
—RG T4 F=T

= 2

FRERME—E (2)

B

FIAFT

e )%

I OF = T HE I (25mg, 100mg)

I OF = 7K (150mg)

DEfEEE, BBEEML (1~10%%
) REMEE, BEERANS S D
NBIENHBDT,. MAXBERES 2
TORBEBRRETHITITV. RENRED
SNHBEIE. #E52FR1EL, @Y
WEZEITFI &
NEEOTH (%R  EEOTHN
HobNBIENHBEOT, DL
ERAH & bNEHEITIE, EPONITH
UIRBEFTFD Z &,
MFAK (1%EKRE) : FH. BR. EHX
TERFBICESBANESDNB &
WHBDOT, ZOXIBERPBD SN
FH/EITE, BOMNGERAEBERTS
Tk, 2B, BKICLOVBFREIZES R
EAbMEINTBZENS, BERD
U TEMRECBRERER2ITO &,
W BEHEEETXBMMEE ( Toxic
Epidermal Necrolysis : TEN) (1% &R
W) . EEKEEBRE®E (Stevens-
Johnson FEEAE) (1%KR#) . BWAL
B (%KW - PHERKEEAMM
fE. BEBREIRE G, ZBAHNH 5
LNBIENHBOT. BREFHICT
W, BENRsNEHEIE, 5%
FIt T B ERURNERITS I &,
SF K Q%R . FBERE (10%H
B) . B®E (%K . FFE %R
W) : FF#. AST (GOT) . ALT
(GPT) . LDH. y-GTP. Al-P. ¥Vl
EXOLERERMLES FFHEEEE. HEN
HobNBIENHY, BREICE-T=
EFHMESNTWBOT, FHIREH
i 1~2 yHIC 1 B, H5WEEFOR
RIS U THBERET2ER T 2258
RETHIF N, BEOTEEREEL
RO S NERAICE, fE5EPIET
Ll @Y BRSO, (THE
TRRANER] OHESR)

70mg/m?

A EJ60mg/mm7 70mg/m**®70mg/m**° s

5 3;:77.5% 16.7%|71.8%) 23.6%)] 93.9% s 884% 11

(81026 | () | 26) | 7 | ~ | (38)

|RIFER]] 220 |Gatdd| 24K [Gak34| DAK [Gak34| 24F [Gatd4)

AR (599%]10.9%|50.9%| 9.1% [720%] 183%| 65.1%| 23%
TR 1@ @) |66 | a0 [ 69 | a9 | 8 | @)

25 [53.8%] 8.7% | 53.6%[10.0%] 81.7%| 11.0%] 535%| 0.0%
PR lea | lan|en| @ | @) | ©

E 51.2%| 4.9% [326%| 0.0%
™ 478%| 69% [482%|91% | @2 | D | Q4 | ©

(361) | (52) | (53) | (10) {25.6%| 3.7% [11.6%] 0.0%

e aloelelo

58 m{d60%] 09% 145.5%| 0.0% (280% 00% | 7.0% | 0.0%
‘@‘1(347) DIGCY] @) O] )] O

* %]’22.8% 2.9% | 209%| 0.0% |48.8%| 7.3% {302%| 0.0%
(172)| @ |1 23) | O | @0) )| O

20% 00% 232%] 11.0%| 72.1%| 233%

0.8% | 0.0%
s A1 ® [ 0 ]| © 119 ] O (10)

@31

X5 0 THEIBH A LFEREZ RRORIE )
O BIEMORBRAER) 1TL3

%6 : [National Cancer Institute Common Toxicity
Criteria (NCI- CTC) Version2] {2&3

X7 755 )

X8 : GREE 110 il

X9 : 82 4l (B 49 Hil+ FHEKHE 33 #)

10 : BRI 43

11 : NCI-CTC T Grade3 - 4 OFHIFEHEN

)

BT R

E R - BHIS DTHERERICBVLT, XK
DEIRBERREBBRENRD SN,
70mg/m® DAETIX. 60mgm?® #% 5 8iT L
NEMPHNE ST B SHON. FHEk
B, NEFOECBROEORERNEG N

27

FreHBRRREERERER
1 7omg/m®
mAER 60mg/m? |70mgf?™ | (ST
)
97.2% 97.9% 97.7%
&tk (733/754) | (188/192) | (42/43)
HMER | 2,000mm’ | 65.3% 81.8% 81.4%
w Kt | (492754) | (157/192) | (35/43)
1,000/mn?* | 14.7% 27.1% 20.9%
K| (111754 | (52192) | (9/43)
HEpER &k 95.2% 98.4% 95.3%

(WEX/BIER
DRVEMERRE GeMIhigE4. 5%,

W8.5%) : PATIYEMIzEE (FAE PERZ,
IS, BRORRIERIR A, BREILATA,

FlRAEE . SIS e R, iR
., BREE) "bobhd2 &b
D, BEIKES HEFAORE ST
5, BENRD SNEBEITRAROR
HEFIEL, AF04 REBEHEEOMEYIR
WEBEITS I &,
DFFR. FFRE (DL EEEREED ) | BF
WEERE GE/NMIMiE2.0%, R
123%) : ALT (GPT) . AST

(GOT) . FUNE O LREZEZES>E
ERTRERERS LN &S
0, F&, FRECLVELECEH E
FIHMEINTNEOT, BE2 T4
T, RESRD SNEBEIEAA D
BE5zwiET5k2E, BURNERZITS
&,
NEEOTH GE/MITEMEL1%. BE
0.9%) : THINRBHSDLNZZENHBD
T, BERBICI0EEE (ARSI R
%) 0L, MBEEOBEYLABETS
LEBIZ, AHOBER AR EEZET
BZE, 7xB. EEOTH., B, I8
B, BRARICKXDBEAERZERZL.
BRECEREMBBREINTVSZ
EMG, BEICH U TEHEECBHEER
ERITHT &,
HNBEERE GE/NEIERIEC. 1%, HIE
HEREE) . AHBLLZE0EER
BHEEBEEND SDONB I ERHBD
T, BRE 0TI, BRENZED O
RS REFR RS EHRIET B R E,
WYL BETS &,
S R IRAE BB (Stevens-JohnsoniE
B8 GE/NMRE. 1%AR M. FEE
BRI ) | thasths R MR

ERFEERESS LN 0P
0, F&. FFRR2IXLVETICES =4
ALB/EINTNEDOT, BEE2+HIC
10, REDSRD SNEZBEITEEHO
#E5&2PIETERE, BYRLEBEZTS
&,
NEEOTH (1L1%) : THEH SN
HIENHLOT, BFRBICLDIEE
¥ (ORI RE) o5, HIREDOHE
BB 2175 L&D, RFDORHEX
BAREEEETHIE, B, EEDOT
FL,OEG, BN, BB LD BKE
REZEL., BRELES>EMADLRE
ENTNBZENS, BBEISUCTER
BHOBBERTZITD 2 &,
H2HEBFE (01%) : AHBEFRL2%0
BELSBREREENS SOND T EMH
50T, BRE+HICITV,. BENR
SNEHEIEFR O/ G 2HIET Sk
E, BYRUBRITS L,
S)E EXSEIRMEBREE (Stevens-JohnsonE
BEE)  (0.1%KHE) . HEMEREETR
fRHE (Toxic Epidermal Necrolysis :
TEN) (HEEREE?) | SBAK
(0.1%KW) : FERERERERR. 5
MR BRI, SRAHEOERR
ARIEM - FBEOEERENHSDND
ZERNDHBHDT, BRETHIITN, A
HEINRD SNEBFITEZEH O L2 G
kT aiay, WURLBZETSZ L,
OELEZRIA (0.1%KF) . PHLERE
0.2%) . HEEHM (0.1%KH) : ¥
{LEZ., HIERE, HEEHDSDH
SbNBTENHHDT, BEZTHIC
T, RESRDSNEZHEICIE. AR
#. JEEXR. CTEOLELRREZTT
W, ZHO®RGEGIET B8, @Y
WEEITDI &,
AR GEEAE?) | AERE (0.1%
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1.7 HBESH—BER
—R5H T TAFT

= 2 RERMR—E (2)
—RH | ST FT By FtEI T uF=7EER(Q25mg 100mg) TaF =7 EEE(150mg)
EA .

MR (1%RH) . HMfEBERE (1%R 2 @iuran) | (87/190) | (@1/43) (Toxic Epidermal Necrolysis : TEN) KB ABEAL, AEBENSSDR
W) MR, MRS SSbh B OO e | oy | e CEEERH™ ) |, SWALK GiMNEl | 2205207, BHSORENRD
ZENBHBZOT, RENRDENEEE S00/mm’ | 60.6% | T3.7% | 744% W0 1% K. WRBmERREE ) @ & ShigaicildHoReEH1ET 2k
i, B5EHIET A, BYRLE A Lasn i | cu) || ERRIRGEREE, PANRLSEME | O HORLBETS L
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docetaxel in patients with non-small-cell lung cancer harbouring mutations of the epidermal growth factor
receptor (WJTOG3405): an open label, randomised phase 3 trial. Lancet Oncol., 2010 Feb;11(2):121-8.
Maemondo M, Inoue A, Kobayashi K, Sugawara S, Oizumi S, Isobe H, et al, Gefitinib or chemotherapy
for non-small-cell lung cancer with mutated EGFR. N Engl J Med, 2010 Jun; 362 (25):2380-8



1.8 HRAX#E (%)
MBI F=T

e 2R (R) Z [EGFR B TARGEOEST - BREE/NIRMNRE] & Lz, a8, FEOKR.
e « ZIRIT TEGFR B TERGYEOFMARIIIERIE/ MIRE] Lizol.

1.8.2 EREDIE (8B) RUEORERN

1.8.2.1 <HEE - MRICEAET 2 ERALDFEE>

28T i %
1. BRI DOILEEERGBEAICBIT 28R
FEMIIRESL L Ty,

1.EGFR BEEFEAREZEHITL L. £
L. bFRIEDIRBEED B 5 EHE THRIEDA
FETERWS COBERIZE DREENTE AN
Bald, EREATFEZZEELAZD AT, #Eink
HORBREZGTSZ &,
2. AFOWEMBIERICRITIZEDERVNEE | 2. XFOMBMBIEEICB T 28R VL E
HEVIHEST L TR, MEIIREIL TWisl,

[ERAEARHL]
ZhEE - DhRICBET A EOER 1 (EEED) ZHIERL AR
FHFOFMER DO —DTHHLFRERBBROAZHNRE LT 27 {REIHERAR
(IPASS B DORIBEICKD. (LFRERBEAICBITIDEIUR VR EWNHRTEREEX
Bizh.  [ARBRIDCFRERBRGNCBTDE R R EMITRESLL TR, |ZHIFRL,

EE - HRICBETAHEA LOEE 1 (EEH) ZiEml 24850

KRHEFFICK DG - )R % EGFR BETERGHOEST - BRIEMNIREMEET 229, KAl
ELT, ¥74F =713 EGFR BEFERGHEOBHFICHERTRETHS. LOLRNS,
NSCLC B2HDERICBNWTIL, REZ/LSNTD, [@MSHOEHBICL > T, EGFR BETERER
HBENLTHERETS (25423 HBR) . 250 EGFR BEFEERHADEHFEORE T,
EGFR BiETERRBREOTIREENH D EBENTENTNE I LLNEBBEINS,

EGFR BELEFLERERBREBEO—REERICBWTIL, 2 AffREEEERBLTHF 74 F 2T
OREXT 4y b« UAZTOT7 74 IEIBFTIHRNEEZEZ SN,

LinL. BEREGIIED TR DERWRK TH D, EGFR BEFEREARHOBHFIZHL TE
DHNNERETHHEND S, BHEEAINL. bFEEEZ DGR EMEISZITTNS I EN
%<, ZOBRBTIIEEEREZBERTDRN, LNoT, BHFOBGTERRENHBHL TWY
B EMDIzN, Tz, BENIEFREICESISBBEEIMEED ZENEL<BoTNWBEIED
EZ53., QoL OfELEEEZML TWS, ZOXIRIRET, IS DOEEDMm-INZN
BRB— X EfFRT HEEERBIIBESNTHE D, BMbRERENRDANSNTNE Z &%




18 &MAXE (8
—E5 ST FT

Bl FITLFZTORIRT Ly R URZTOAT 7N ERTTRETH S, BHEEH %35
& U7z V-15-32 iB % O INTEREST RO — 415, EGFR BETFERBREBHEIZRNWTHY T
A FT OEMEIEN o 720 ZHIT. ZKEEE L TOSBEEC B W TR EERE L X
NTAB R EFFRIINTHRETH /2. BIRSINTVWEWVEEERAT. REyFIIEHRT,
TFT4FZTIE OS ITHREHFNREBRZRIASNRN -2, BIRAREGETHE REyF )L &
LT, QLEERVEFEORTENTED, 1 B EHREOROETHAEELESLD .

UEns, BLREFITIE. EGFR BRTFERBGEBHE TESHEN L DEWITREEN B 5 03,
EGFR BIETERAHBETYH, BEOBEERE LN TESENE S Z L1330, 3512, 8
URBRERRFEEBL TEBEE2RIRT B LICLD, EGFR BEFERAHEH TELETE
BEEHTHLREEERDDIENTES, Lz)> T, EGFR BEFLEREOMENTE
BICBVWTHERRTFERICVRAIRR T4 NEBB LD A T 74 F T HEDRIRET
RRICTREELEZ B0, ZTOEOTHEZEBMLZ., (2.5.62 HER)

2B, BEOWKR, PR - HRICHETHHEH LOEEIR. UTO@EY &izo/z,

<3hRE - FRICHAET AHEH ELOTE>

1. EGFR B FERRELEW TS Z &, EGFREGTERETHFIOBNEESH T, BFIZH
592813, BEMEZESD MEZENILIRS1 ] EOBGOBERESEIZITDZ
Eo |

2. AFOWMBEMBNEIRIC BT 2H R IREMHITHEL L Tz,

3. THRIRRUR| QEHOWEZIAL ., AFOFDUER VR eME /L - ECHESRE
DERETD Z &

1.8.2.2 <4.BMER>

gL KR

FEUNHERLFRBERAR (FHF 250mg/B#5
) IZBWT, BHAARIERFME S5 51 4
B 50 # (98.0%) ICRIERMERD 53, /2
YERV. 32 32 B (62.7%) . T 25 fi
(49.0%) . ZDFELE 25 B (49.0%) . K&
B 1761 (333%) £ THo7=,

F/z. FRBRITHUT 25 E ABIE A xR 61
52 BilH 38 B (73.1%) ICRIERWRD 5N, E
RBIERE. 32 16 51 (30.8%) . THi16 4l
(30.8%) . RIEEE 114 212%) . SE9
Bl (173%) HTho7=.
KEDOE I FHERRBRICBNT, XH 250mg/
HZ#&5 U 7z 8IfE HEHmE X 541 102 #4074 4
(72.5%) ICRIMERNA 5Tz, E72BIER
1. FHI49 Bl (48.0%) . FB 44

(43.1%) . JE2561 (24.5%) . REEE 13




1.8 RAXE (B
—R% T FT

Bl (127%) HTHolz. (FKiBK)

BRIRE [ Ly Y8250 TOARY 54 TH
& NPT, R SER 3,322 Fi
L%7M(%2/) CRERDRED 58, EzE
TERE. 2 568 Bl (17.1%) . FFHERER% 369
Bl (11.1%) . TFHi367 H (11.1%) . SRR
E - WEEMARIL 193 81 (5.8%) FTholz.
SMEEE - FEERR 193 F0D 5, 75 fIN
FC L. RIS EFIE 3,322 FlH O3
TERT23%. SERREE - B MR FEERE
193 BIF DT RITI8I% THo7z. (2004
8 AER)

BARE 1 Ly Y250 TOART T+ TH
EJW:BmT‘ﬁéﬁﬂMﬂ%EM3ﬁzm¢
1,867 Bl (56.2%) ICEMERDRD 5. F2E
Wmm‘%%swﬁlwm%) FFHSRE R 369
Bl (11.1%) . FHI367 6 (11.1%) . 2P
F - MBI 193 8] (5.8%) FTholz.
SRS - BEMERMA 1936055, 75 FIS
L. féfﬁﬁﬂ%ﬁ%ﬁanzﬂ#@%
TR 2.3%. DEMESE - BE R B 5
&w3m¢®%tfmws%fﬁoto(mm
4 8 B WER)

ENE A ELE R e LR PR aAER (V-15-32) 178
mf‘*éﬁ% St SRE ] 244 il 233 Fi
(95.5%) ICRIWERMRD 5. ELBIER
m‘%%lﬁﬁlmm%) T 113 5
(463%) . WIBEIE 84 B (344%) % TH-
o 738 . FBiEREE - MEEMAIE 13 F
(53%) T, ZOSBERHEFNL I FITH o 7=,
HAEA4Fl2E0Y D7 HERFES 01 8ER
WRikB (IPASS) iZBWVWT. ZeM xS
Bl 607 il 538 il (88.6 %) IZEIWER A D S
N, ERBMERIL. P - &394 Fi
(64.9%) . THI254 f (41.8% ) . RIS
143 #] (23.6%) HThok. Iah, DERE
= - EMEEMRITS ] (1.3%) T, ZO3E3E
CHZ3 FITH oz, GhAE - $HRO—EE
AGRE)

[FRAERHL]

FEMAREEREE (V-15-32, IPASS) DOEAENHBAL =22 &M 5. BINHERAROME R Z HIFR
WEER U= B HERBROEREZRR&H L 2.

L. BHRERVSEOHEE

1.8.2.3 <9.ZDMHDEE>

ZER A

M~@) (FFEHIE)

GENTERL = TR/ lEMESEEICBITS
774 FoTHEEGERVIERGTOREMES

MR DI U X7 R OERET 2 REtd
LA R— b RNT—A3A>  a—)VAY T
4] AZBNT, AR OREMES - BB
RFIE DALEFE TN T B U A 713, b

(DH~@2) (FFHRg)

QGEWNTERL = TN REEEICBITS
774 FLTRERVERSTORAMEMES
FIE MR O U X7 R OERERKRT 2R3
B7H0aR— ATF—X3> M Na—JL A5
41 _(V-15-33) 2I2HBNT, wH D2 ik
= - BB RFE O F AR 2 %Y




18 WAXE (%)
—WH T4 FT

FEROBEERORD ZRHBEL-A Y IH (8
B XEb) T3.23 95%IEEXM : 1.94-
540) THo7z.

@OENTERLZ 1 X2 LI A DlsEE
BERZE T 5, #17/AEBE QuB H1v 5)
XMW F DI/ IR 2 RICAH]
(250mg/H#E) & Kty F)l (60mg/m?#
5) OAEFEHIRZ LT 55 N AREIRER
BERARRICBNT, 24FHROFRRET,
Ly Y#ETILS 7 H. REFFEINVETI14.0
HHATHO ONF—RE 112, 9524% 5K
f6: 0.89—140) . 2EFHRICBIF245H 0
F2&FNicwd L HIRENaho 72

3)

GHBANTERSI N 1~ 2 L I A Dbk
BED & % 3 X THETIE/NRRE IS B E 26w 5
EUEERLT SRR ESHRE 1A
HBEERABRICBWT, BEEHE NIRRT
SHFNICEBEENRD SN, wHHBEELE
(HR=0.89, p=0.09, HFHR{ES56 » A vs5.1 %
A) . BEERER (HR=0.84, p=0.09, Hriofl
63 78 vs54 nA) THEFHROIEREIZHKE
FHREREEERD SNz,

(6)~(10) (FFHERE)

A3 BEREROBEERORO ZREL-
Ty XW GREA » Xt) T3.23 (95%EEK
fi] : 1.94-540) THoi=,
@OERNTEBLZ 1 XiZ2 LI A OngEE
BREZET 5, E&7/48Mt (0B H/1v #)
XIS 3 DI /N R B 2 W &I A H
(250mg/H¥S) & K&+t (60mg/m? %
5) OEFHIEZE ST 55 I HELERER
FRREBR_(V-15-32) ITHW T, £EEREOF
RfEIX, FLYYBEETIIS A, REYFEI
HTI40 5 ATHOD ONF—KH :1.12,
9524 % fEHEX M : 0.89—1.40) . 4HFHRIZ
B 2EAO B TV 2L HIIR
SNishorz?,

GHBNTEREN/Z 1~ 2 LI A OLFEE
BED & 2 BHSUIETIR /NI RE B 2wt 5
EUEBERLT I RMB_ESHRE 14
e ERPREBR_(ISEL) 1I2HWT,  JBIBHE/INSY
RTEHEENCEBENRD SN0, W5
BEEEK (HR=0.89, p=0.09, FHfE56 5 H
vs5.1 x A) . BYESER (HR=0.84, p=0.09,
FRIE63 HH vs54 1 A) THEHROEE
IHET R AR EETRD SNah-> 7= 9,

(6)~(10)  (F¥HRE)

[EREARHL]

BBRGOEBNH o725, KVWHETH B0, BRLETIZEELE.




1.8 BRfCE ()
—R% T4 FT

1.8.3 NMINE (F)

BAXE (RB) 2Lz BB, AHBICESEEAIIONTIE, 1.8.1 KW 1.8.2 ETRHHE
UEEEIZMAT,. BAXE B) ZBWTTHRTRLTNVS,



IRE-23.0

*%201 14511 A WRETHR (BE220R)
20104E11 A 8T

HEERERIERS
MEMEEN, 874291
I RERBFSRE(EGFR)FOL +H—EHEH
AV»Y %250
EB-EMSEOMSEAICEVERTSCE / fE
FIO4F TR
B R EERE TRESSAablets 250 RBES | 21400AMY00188
IR SR E R o BB NI E R AN 20024E8 A
THIE UR7E BEA 20024E7 A
RIS A& 20024E78
[884) g AL P§E250
1. ARICEBABREBETHICHIL BEICRFOENNE - T2H. A Wil =
BYINZOREROWAER. 35/ EBEOREE. BAts EE #11mm
HAEFDSHLEEICONVTHRCHBEL, FEEBALTEE B #95.4mm
THIE, =E #90.5g
2. AHOBEICLVSHNRE BERRSHOONIIENHD #HBa—k IRESSA 250

DT, HXBRRESETORLBEET ATV REDDZOS
NEBSIERSEPIEL. BYALBETITE,

o BRSO E MRS R OESMERICSEEL. B
BB RELEDHN S D, P<EbIs S REB4SERIZA
BEAITNIC ST 3BT C. HEUmAEOBEELIESR
RIRICEATHBBETHITEE,

3. SSBEUEITIGMELE. BB AT, CARTEE, A4, BRI
DEHL. FHEEPCRBLEZEWREE, HEEMARER
DEBICBNC ETIC DR NI EERRBREF THB, O,
AENC L DRBENBT HICHAY, SRS, BB
R OCAFE., SMEHEMA ERHNRROSHOFEEEEDL.C
NoDEHELZETHREIERATIESILIBICEETSIL.
(MEERS JDIESER)

4. BMEMEE MEMEHRICIIBENMERELESHIZEBR
BEORBIIDHOETHRESNTOLL, B S REOE BE
BE, TORBERVETCEN L RTIEAS DD FFOBEIC
BMLTEBRHEOREZEBICHBTAARY. +HEFETSEIL,
(MBERs OESR)

5 FFIL IEAEEECTOLBREL ODEMMSERTLEED
IR EIBRLTREBRBIC RIS TE3E R TIos.
(TEBEES . TBEESRERXNIEE I RCTEXRAEER JOES
)

[B2R] (ROBECIFH/ELLENZE)
BEDORMNTH VBB OBREROHDEE

[FRIRZ](ROBHCI/ELABDIEZRRET B05, HHC
BEETIESICIRETIRETEHIL)

YRS IR IRL TS RTREIE OB A (4T, B4R, BILREF D%

5 I1DEER)

[HRRR - 1K)
1. R
HR5E & AL H§E250
Bo -2 Q&) B I1F =7 250mg
s LB, BIVO—R ORI AD—Z R b, RE
R SOUNEREE NI L AFTULEER T 23 v
LAO—Z, = 70d—jL300, BRLF%> . = —Kefkék
2. R
IR7E & TLwb§E250
155 BREOT VLI
N KE 0
E§@
A HE O

++ [ShHE-ShE]
EGFREETZRB IO FHIA e I FRIE/ N F i
<%hgg- ?JJ%LB&ET%EHJ:(D& a>

ﬂblﬁéﬁ&)‘t’ §§ E&j @‘bi Eﬁ:ﬁﬁﬁ?"‘@fﬂfﬁﬁ

HARSGAL | EDRHFOEHES EIITITL,
2. FHOWMBEBBBERCBI DA RUESEEREZL TV,
3. TESEERB OEORAREZRAL. ZHOEDER IR EE T2
IS /- L CHEINERE ORI ST,

[Aix-AE]

BEBAIIT 745727 L T250me% 1 A 1H. R 0535,
<Ai%- -ARICEETAER LOFE>
HAEARBECBNTERESSNIENHEINTHAD T, &5 #%
GHAEFELL, ((BEELEAMNT ] OESHE)

(A LDEE]
1. HERE (ROBECIEBI/RETHIL)

(1) SRR, frFtE MR, MR CARE, S5
fiti g8, FANE i R EITNSOE BOBEREROH DB [FHE
I RASEEL. BFEERLRBERSREIN TN, ]

(2) 2HRBOBVEE [LHRBOBLLEBIAMEREE, [E
B RORRE R R LR T BEMI DD, ]

(3) R EOHBEE [FHIRT AT HMEREED £
HENTWS (TBHER) DEZR) . e, FFIOMHBED L7
PHENDEDEEN DS (Y BRE I DES ) . ]

# 2, BELERNITE

(1) SHEMHEE. MRS REOEELBWERIISIEMHD.,
HmSRBEEDZENHBDT, ZHDE5ITH-TIL.
HERAEIR (IR EE, RO B RAZOHE) 2 TOICEERL. &
BRIl X RRERTOICE. £  BEICISUTHRERCTR
. BRI S E (Pa0,) | i L K Bh IR M B 3543 1E 8532 (A-
aDOy) . fii#EEBE S (DLco) i3E DM HTV Ak ik =, i
B RASSTEON B AL EbicFBlic Lo et -
U A7 O RIG RS OB S BEITSE,

(2) FHEHRET ST FHORIERITDWTEEIC 4
HEBATDEEBIT. BRRRER (BN, IR, &% R U5
ZOHEE) Z+0TERL. ChSSREL AT, HRnic
EEEEE 2P T LI EE BT B,

(3) AST(GOT).ALT(GPT) EDRTsERTED LR IHSDNS
ZERHBOT, AFIEE HIE1~248 121 B, HBNIBEOL
BICEC T B EREEEMT 52 N EE LN, B, BEORT
BRERTEEESSASN B SOh L EEBTRIE,

4) TRAKUVEBOIMERIHSONBAITE. BEOREIR
UTHRED D NINE R R 2 e E M U BET L,



sk 4,

(6) EREREELUWKFEIREI R T SINE TIE 30+
BESETUERBERT BN S5, (HEERI BT
IEE MBS DI L2 R DESR)

(6) HRREBICBWTERITESREINTWEOT, KFHFESHD
BHFIIH B EOBERSAREESERARETIRIIITER
THLIEET B,

(7) EFEKRBBRICBOTHACLDQTE BO ARt SRR EN T
WBZEMS B BIEUTLERIREEZERT DL, (2ot
DREIDCEER)

HEER

in vitrofBIZBWT, 2 E I EYRHBBRFNI/O—LP450

(CYP3A4) TREMINDIEMRBIN TNDO T, AEERDIEEIC

BEERETHEACHATIHAIT. EBELTE ST 3L,

CYP3A4KEMZAETHHAEDHAICLD. AFI DR B EES

N, AFOMmFPBEN LR TR R AIHD, T, CYP3A4FEEH

EOBERIZED, AFIOR B R ESNIN P ERE T T2 A feik A8

HB,

—75. £EKin vitroBBRIZBWTCYP2D6 R ET BIEA B

TWBDT, CYP2D6IZ LD B EN Bt F| o i iR 2 hinx

DHREM AT HB (BFIE AN OO—)) OFEF T AN oo—)L o

AUCIIEE T35%E L) .

HREE (HAISERETHIL)

HEALE BRRER -IEE LY | W ERET

CYP3A4TEEA] FHD i R (A A D R BT ER
TrM TL.EAMNEIETS(|CYPIA4MEEL T
HIVINIEE >, BENDHD. EFEY B/, EfREHOX
DIy TN Ty EHAUL[DIRC YPIA4REE A S
NVEY—VEEREY), L& FHOAUCHE |OfFH T FHIORH
TAFTZ T 1% ERON17%IZ (A TTEL M BEEEAS
(St.John’sWort, z>b - [BUT, £ T 52 RIREHE A1d
Pa—r X I-NEHRR 2.

%

CYP3A4FH #H] EH O AR A (A Ao R#ITIE EI
PV —IVRBLEEH (b5 L. BHER ORI [CYP3A4AEE SL T
IRV B RO EEESEM5D. EROESi
TIOSARBIEWE (T T2BENMH5. & [CYPIA4HEAZEED
YRORAT ), REANSaH — )% | R T A RO RSB
UNFE N, BB PF I B AL re & &, A F 0| 2 &4 i Al g bs
IE /=)L e, BRIV [AUCHTE80% I ML |3 hn 9 BRI RE4: 3
F7E L HENRT)NZVEE (. B

=T 7)—=IPa—A

TR T R ELWEEBRBS(FH OB pHIZ
AR — V& R §ar8c kD, F|[EETBIENE, BN

H-SEAKERA Rl @ ENET [pEARRIIC ERL
WS- FILE TEBENNDD, §il |l TFITBOT. &

BHEZANTH6~7|BIORNAETL. &
W§RIzh/208 NpHE | F AR T 2B2n
SPL ETHERFL & | ABD.
A EROAUCHH
50%AD Uiz,
DI INR L5 o i1 4385 BRI R,
bR END
B FHEVIN T
=BT BB AT,
EHEICS OO
I3 B LI INRDE =
F—BfTHE,
35

KRR ALy 82507 OART T4 7 FEINTBNT, e W T
fiiet S FE 3,322 F1 1,86 781 (56.2%) I BIVE A ASERSIL. E72E
PRI, 38556801 (17.1%) . FFHSHE R H36951 (11.1%) . FHI367H
(11.1%) . B BB 22 - RS B 44 b 203193451 (5.8%) & Thor. Bk
T2 - RS R il 22 193 B DS B, TSBIATTET L B 2 ST Sof 55
51 %5:3,3220] B DFET-2R1F2.3%. Bt IR - [ & i il R R BB
ﬁkwsm qﬂ@ﬁEt?ﬁms 9% TdH=rs, (200448 B #2785

i R ER (V-15-32) ICBWT H e FP(H

95.5%) i E) MEDSN., E/2E

IiE 244I 233

gﬁlssm (64.8%). T;%‘ 113{FJ (46. 3%) &%ﬁ@esm (34. 4%

'C o I8 B, f

Etﬁl li312' THore,

rc "*gﬁj&"&iﬁﬁgfmsmmqﬂmm (88 s%)b BRI AS5R5

. BRRERAR R - X394 (64.9%) . T HI25445 (41.8%) , F¥

fg_&gmﬁj (23. 6%) EThol. 7‘;& %jﬂmﬁn Ejgj&ﬂﬁﬁbi

(1) EXAEERA

1) SEPEE., RN (1~ 10%K5H) At RfiEE, /A
BHFREHESHNBIENBHD T, WX GRESET
SREBRET AT BENEOSNAB AL 5
2/ L. B BRI,

2) EBEEOTH (1%KH) BEEOTRISIHSONDIENHS
DT ZDESRFEIRDBS DN/ B BT FRoNTE )7
WEEITIE,

3) Btk Q%A : TR IER. WEH XiZ AR RRIC Bk
BHOONBZERHBD T, ZOIIERDIESDN -1
BT N E YL BRTT O L, 2B, BlkickD®
RERBOIEFRBBEINTNADRIENS, BREIZRUTE
BRSO REERT RO,

4) FEMREIRSERARAE (Toxic Epidermal Necrolysis:
TEN) (1%:R%%) « BZ M ¥ 0% IREE 1% B (Stevens-Johnson
FEMREE) (1%K3) . ETAIBI (1%KH)  hEMF R
BRIE. SR EIRERE. SRS hN 2280
BOTBREHHMTO. RESROSNZ B AL,
a2 L3 2 EE A BRI T,

5) BFS (1%R7E) . FRBEERE (10%2L 1) BE 0% R
AL (1%KR7) (FF4. AST(GOT) . ALT(GPT). LDH.
7-GTP. Al-P.EVIVEL O L B2 DT AR E, #HE
MHESHNBIENH0, FFRRICE SFEFB#MEIHh TN
SOT, AF G HRIE1~20 BIZ1IEL HDNIEEDIRE
ISU TIPSR T2 T 2R EBZE T B
EOF#isRE EE RSN B 5%
THREFDRNBEZITIE, ((BEELEANEZ OF
S

6) MLFR (1%:A%H) . M PEBERE 2 (1% © MR, H g
R NHSONSZENHED T, BENEDSNH AT
W 55 L 5RE, B ERTIE,

7) 2B Q%R REBERARSSHNBIENHBD T,
BRI T R, 7 I5—YED L RSN
Sz B a2 IEL. Yl EefTole,

8) HLE I 1%FKE) HEERE Q%R . HLEE
I (1%R5E) - HLE 2L, HE RS, M E H tes
bhazENHBO T, BEE TN BESEOSH
BEITIE NRE, BEXE. CTEDNESRAEZTI, &
Ao 52 L3528, B/ B2ITHIZE,

(2) DD EIEA

10%E) k= 1~10%K¥% 1%RiH
25 EEEY.BE
=3
ER BB EOEE. B|MOEE (TN N
RE R EEaZ. B 2
XEEORBER
RED WA BBk, f
BUBAED [BE
m&l)
HkEE | TR R R B AR R | DR
& OP%
¥ 3 B i ER WA, i /MR
Bib
FPiE  |FFHSAERE (AST
(GoT) L. ALT
(GPT) LR%)
JEHUE MBS EFS




10%24 = 1~10%#R¥ 1% K7
ZOAth EHMm.INRFE
;_EU\ H:':lmﬁ")\ y]/
TFoUER . EH
. 58

#1) BIZRENSSONH AT, B HCIERARERTSREBINE
EFSTE,

#¥2) ERIATHE THD, RFFEERICAWECSE &5,

73) ooz R (B RER) IKBEL TR 588555,

¥E4) UJL??U‘/t@{#Jﬁﬂ%zcznmﬁﬂkﬁ%%bhkam%bfz%, (TR
{EH I DIESE)

REFEIRIAE Ly 38250/ 02 T 47 FE I IMSEH L. /3

B, FHAE TEOSNA O RERITOW T % R IFTRE# Uz,

EREADRE

AR DEE R BB ENS. 655 LA LE6sm ki Tl B E R

BIER BB ZW N ZORBEICERASNTH RN, L, — iz

B T A ESREINE TL TOBIERZND T, EFOIRERE

BURPSEEIHRET L,

8, ER. REAMSEADRS

(1) E&EUIFRL TAS R R0 AT, B Lo B 25k
WEBEE ERISEHBENDIBEICOA R L THIL, L%
BTRETIHEE FHRESIIBIRADNTEFIT 5
BT BCE, G ROEAEITBIT 2 68 BB, 81
EBRTHRZEEORD (9, EEHERKORBD (5N
EUHERORHFEE (G RS TIN5, ]

(2) BAFOEANTERGTHILLBT. DD EETHETEHEAI
R RER LSRRI, [BWERGYN TR PABITTS
ZENFRDSN TS, ]

(3) FHEGHOE NITTRZ BT BEIEETHIL,

MNRE~DIZE

R AEFEY, FAE 2R SRR T2 ki pEr

LTVl (FEFRBRAS 2Ny .

BARALOER

BRI B

PTPAEDEFNIPTPS — S EDHL TIRAST 2L E L,

[PTPS —hDFRBRKITLD. TEWSE A ERDS RSB R~ AL T3 %

LRI TRIRRAAZOEERAIHEEZHRTIERESINT

W5, ]

ZDMDEE

(1) BN TEESNLRERORWET /NI bR REE
HREU2DDERFEBRICEBNT, SREE L IVELEOBEE
1T, EIEDLF P IR R Fe B AT P ER IR D AIBE 0. B R
B hIEER, Fie BRSBTS, ARIEE L IVELED
OFA TEEFRIRED. B IERE D, /MRS SN
T3,

(2) ENTEBLEZRHNFAEIIL v 82507 0ARIF 14T
BIVBITBLLBBITOR 2. RERE ., 2B IREOE R
#H. AR EEHOBEM M AOE 6. (LR EEFEE NN
B, MEEMAORBEEFELTREINTNS, £k 25
REOENEE, BENSTFERRRTF RERET) ELTHES
NTN3, .

*% (3) ERNTEBLUAZIIE/NMIRERE R8BI 7 715727 %5
RUEHS TORMRMESE - B HROHEMURZ RURBR
HFERETBDDIR— T — 22 M=)V 255 1) (V-
15-33DNTBNT, ZH OB EE- T RREDLE
RIETH DML R EEOREEROROEREBL
Ted o Xt GRE Ay X H) T3.23 (95% (2K 1 1.94-5.40) T
Hotz,

*x(4) ERNTERLU IRV DA DL EEREREE TS, 1
T8 (UIBHYIVED RIS R BEROE/ TGS REE
S BUTAH (250mg/ H #5) LR EFF 1)) (60mg/m* % 5) D4
FHIRE 2 LY S IE RS R R R B (V-15-32) Mich
WT, 2EFHRO P RE. ALyt BT11L558.. Ry
VEET14.00 B THO ONF—REL 11,12, 95.24% (S5 X [ 0.89—
1.40) . £ £ FHEIBIBEFOR2FFIITH B LM
R EhRhoi,

*k (5) AN TREIN1I~2L DA DILEEEROHLETE X T
TR REENRELF BEA L FERB &
ERBIE LB EE R R B (ISEL) N BWT, BB/ ET
I3HEEH ERNCE BENTOSNI S MR BELSE (HR=0.89,
p=0.09, PHAE5.65F vs 5.15H). IR BE R (HR=0.84, p=
0.09, FHULE6.31 A vs 5.4nA) THEEHFOE RIC S 28
3H BEIRDSN sz,

(6) FEERO—BRHEHHBICENT, ZENLBERBRE TQTRIE
DERERT R OHDIEN L TOIITRREN TS, 1
X7 N i AW R ARERER (n viroR)ITBNT,
FEZBEKENCESEREEE RS, £hERG (EH
BAKREE I LF Y RN DatT 1oy b ea—RT 5 5
F)eRREI B NEBEM R R WEin viroRBRIZBWT, &
HLBEBEE AT LAERZBEEREMNCHEL, LHOR
B ERRME T 5 RN ESN ., ST ROTFL AN —ik
BT L BRI EH ZMICE BRELITERDS N
5 A QT IR D S-ai S % 5 2R FE DA E L7
KR, Smg/kgf S BEO6H A 1B, 50mg/kgtk SBED6H] 2l
10% %X BQTcREIRDEEATRDSN -,

(7) 1XERAWERERSEHRBOLERRE T BEEREOS
SPREIREDIE B R EDREE T Ty 7 R DD HIIT
ﬁu@%ﬂto

(8) SYMRUMREAWZREHSEHRBR T BRSERVHRE
R FETBEEZAONSAICBIT SR % CEBH L. B
RUOAMR - ROERS) BSH5N. ZhS055, fAEREBIZ1
BN TOHEDESN=HDOD, BIE R T RIZBNYTHE
TR BIEL o, Fie. Iy MR AT BN T, 8l
BRZEESESHO0. AlGHEEE 2T RNENSE,
T O EbHD, [FEN REE IS A R4k Tlos
LWFUIDITH L. A3k 58 0Kk 80mg/ke/H) Tit., 81
1BERBR 08T/ I 136 BRI R L 778, Al A Te 1884l
FEIDAREI. TSN I R O AR S RHCBN T, A L OB
GBI A B 2RO,

9) FvNROARERWERERE SRR T BB G EBR
%) BlE (BFALEEES) KU GE A% B 5T
REROSN Iz, TNESOFT AL AEKDEGFRFIL »FF—F
FHE/ERICEER LR BeEZ5N5,

(10) 2EMBARERBICHNT, YO AR (1omg/ke/H) 5
BECA RV KBRS () & BB MBS /&6 I 4 7 (i)
DFAEEMBRDSNI, e I ADE & (90mg/kg/ H.
125mg/kg/ H%2238 BASIRE) 3% 55 () ©F B/ b i
DR £ INHFEDSN .

[ZE4EhHE]

mFiRE

(1) BFRABERZBBICHIF2RAF225mgE EEEUCRERD
‘BEEBOmPRE
HAEABEBEERSE n=6) ICFF225mgZ BER OB S LixE
&, AEORIUIIBR T, S M58 o I %R It 408
FITHO. BEETESR) G~ 128R]) pash e, RIS
DR AT Thole.
AFI225mgH B AR 042 5 Uiz L SO M EE h RSB 1
BRUHERR R EE S OEYE)ENS A—F3 LT 0@
Tdh>,



(ng/mL)

" 75, REALARE FIREE O I BEEETR U ON-BEY LIV KR

OELER Ty FE O 88 PIBEEVIR BB DORIB% LT Thole. 7
DHORBYNIZEAE F B TERM T,

REEAENSO-PEAF NARNDRBITIICYP2D6EE 5 L. # R
HNIZCYP2D6RE SRR L 7= (R EEH 8 & (Poor metabolizer, n=15)
TIZMLEE FICO-FAF LRI H Shisdore. iz, TOMO
B TIXEICCYPIAMMEE G, bNFIZ) — e zin vitrodk
BICHBNTO-FHAFIAED & L BT ENTHD, CYPIA4HER|DIL
1 £ BT TO-THAF AR R B O £ R EITIS NI Uz,

Ll DZEms, FFRSAEOR BT 72 ABNTEE 2% E%
BiLTWBbOEHRINS,

Het

WKk ABE R R (0=19) ICE LB RNFFER G U S0
2075 AFHI500mL/ 53 TH o719,

Rk AR EEEE 0=6) ICBNTRBIE R A BHOKR LT
FErhizHEtEh. R Pt 3% 5 BO4%KE T oY,

BEH =2~ &L= NORBOSHUCRER T 71 F =7 2% 1%
izl & IINEDRIB0%ITH Y 3 2 F e B icHht xS

—
=3
S

10 ¢

BEFSHBEHE

01 ' : ‘ ' ' ! (B
0 4 48 2 9% 120 14 4,

B 4R
AAABFREBEICHT5KH|225mgiR DR EEO
mighRELERERDS
(RELERREE, n=6, A #FR)
% AFABEREBRZICHISEH225mgR O 5 BOEMEHE
INT A= (EH (EHEHERE. n=6)

Cmax Tmax®2 AUCpoe0 tia .
Z (IR :15)0
(ng/mL) ) (ng*hr/mL) () CERRENT
BiH| 188+120 4.0(3.0~12.0) 4968+2125 30.124.6 (B AL )
R#E | 384194 5.0(3.0~7.0) 1666010630 41.3£9.9 E MRS ED

1) FAIORRFBIX250mg/ H THD.

H2) HoRfE ()

() REZOF/SICHIIBNSTRE
H 2 A BIGE B (n=6) iICE#225me™V% 1 H1E14 B BIRKE 2w o,
BOHRELUceE HE5%T7~100 B TERIRBIOEU . % 5

& RETSI B A I A 50 ~700mg/ F 00 F B CEI S TG
RBEBAY TN, FAF3 1505 E5FIIZPR (GE/NE R . 78I
NC (/NG IR, s - T P, TSR, LI 23RS e,

E R REI R ER (DEAL-1)19

e A BRI LD B & AR O IME A DT 36 /INHIRL R B
553, 7. 10014 B B OB 5 RO MR REMAREE (T8 (L3R I LD BTV R 0A) %t 5 & U e B TIAR I R 3 R P R 8
B ZUTIORY . REHFIEDAUCo-eldifg2~ S ML EHENTIVB, 200 14E5 B B S5 TOREE (AF250me/ H % 58
79, 2 BT, B3 ERIZ18.4% (19/103) THD, =055, Bk AICBT 5%
T/, BA ARCEK A/ NMBIEHER RS20 RE LU ERIE $hER327.5% (14/51) A B AIZBITB ) FI39.6% (5/52) TdHhoiz.
7] i R AR BRIV T B A A TN BRCK A3 /Il B R I SR H A A TF49105.7 B, SME A TFH564.9 B Tt
#250mgZ R GLALEORBREHON T IJPREME £ gaEERLREERRICH T3 MRRIEEEEICHT 2R

BEEI3264+5.8 (EHG E+ERER ) ng/mL TH/E, BEA AEA it
£ BERABEEZBEBIISTEAXF225mgZEN#S KON 7M HYHED 27.5%(14/51) 9.6%(5/52) 18.4%(19/103)
SERREICEIRE (ng/ml) DR (FIH(ELZRR %, n=6) B NO—)LED 70.6% (36/51) 38.5%(20/52) | 54.4%(56/103)
3HH 7HE 10HE 14H B FER T AR 48.5% (16/33) 32.4%(11/34) 40.3%(27/67)
102+29.1 165+73.2 185£72.6 201+93.9 SRBEEITETORIM: th oL 1148 S7TH 83H
1) AAI ORI EI250me B CHD. O5%EEXRE: TR~ ER) (86H~128H) (55A~66H) (61H~86H)

(3) HEARUVECKABEOZEMENE 1) BRI E &

BUEEERBICBNTHE NVRUOBCK AN ERBEEHICE
FlZ50~700mgD BE F THER O 5 U E, PR
BB HER RO B RN A— AT T,

Fe, BA ARCHCRA T/ MER B EE X REUICERI 5

= _9y17)
R SEIAREE R R BB RE 2L —2al Iy —< 2% 2 T 10 PHEIRI iR AR DEAL-2)

#2) EIEUVICC/WHOEBEIZ LB H|E (CR+PR)

#3) BIEUICC/WHOZ#IZ L 5Y E (CR+PR+SD)

4y DT R —I) (LCS) DA AR A
[Les=+2: i, <2 Bk, 2l R

SREICBT B AR By Sl o7 I /NIl S £ E QR -
DAL ZEB RIS DBETR ) 20 S & U SBIMEER R BB O R,
20014E8 A B M E TOHEENTBINT, F250mg/ HHOEP ZIT

2RI ORE R B B NEEITRDSNho7Y,
@) ISMAFTRASEUT—
Bk A BT BE (n=17) IZB DM\ T RASE D54 —

1359% Tdror=19,
(5) BEDKE

11.8%(12/102) TH o/, AFARENITE72.6 H THolx.

R SEEVEGRABRICHIISIEMERE BEICHTOUNR

; LD 11.8%(12/102)
KA SRR (0=25) I BNT, AFERB RS LAEE P oD
AUC&UCmaxﬁY%ﬂ%ﬂ37%&U32%i’§ﬂﬂbfcﬁf\ mﬁi_hﬁ ﬁ#{&ﬁgﬁo 43.1%(44/102)

I RREE 7B Tidin 1D,
(6) FFBEEEZEOREGEAT—S)
Child-Pugh /3 EICL DB E, FEE RO EEOFEEICLSHT
e (GEHEE EE) 1T, FH250mg R EER O 51
EEHEERVEEOHHERERELE TEIRENLEFD
AUCOEH I R B E D3.1f52R U722,
2%
Bk ABHEBEREL (0=19) LEFEBIRARERZ G ULEEDER
RABIZ BT B4 2RI 4001 TH 710,
ENCBIT B T A& BITN0% Thol, Fie, BT I T3
ECa-BEEEANEE TS, (n vitro)
e
bhmEE PIZiE, 7T 4F =7 DO-BAF VK, ON-Bi7 IV K, 8
(LB v BAR R F O SEEDO R B STRDE N, I PO R K3
PHIO- AT AR THD, T O EIII A EifB R E R EAHSE

IRELHEATETORIR; b ol

O5%IEBIXE: TR~ LE) 598 (56H~86H)

1) 58 H~ B S X ToRB— LR

#¥2) BIEUVICC/WHOR BT LS4 E (CR+PR)

7#3) {EIEUVICC/WHOR #1254 & (CR+PR+SD)

4 JiEDT 20—V (LCS) DRAN AR A
[LCs=+2: aﬁ§ =-: %{b %mm T#]

Mﬁﬂ&ﬂm&m&\_ 2|S§1J (250mg/ El ) & 71)1/1”77%/2:1\
b')&#'lz)WJ{#ﬁ 1 lﬁ?ﬁ ﬁﬁ‘bt&éﬂto




AVRTSF A+
TIOAFZTR | O e 95%
2HE T POUTFRIR N e
)

5.7uH (PUUE) | 5848 (o) -

SRR (=609) (n=608) 0.741 0.651-0.845%2
18811 (hILE) | 17.45 8 (PR

LEFHRM (=609 (m608) 0.901 0.793-1.023

71 /\*f——lfl:l:biCoxl:WJ/\ﬁ~l~°%ﬁ-’)ld:;0%itﬂw:° NP B2 FEST

i,gA 6’745%7#9Efﬂ#oai%iéb:L:tiﬁtouxmwvdﬁ“%“/t/f

'lZ)I/ b5 <‘:_J:t l/'C bﬁgc‘:%

I/'CIA%

P24 FZTB
------- NHTSFv+180
ﬁ 06 ANKRISFo+noYselst
#
B
g 04
02
oot retesssstemnieeeeeee L
0 4 [ 12 16 20 24
RAEBRIS 370 5 DIRBEFM (B)
at risk#
....................... LEc OO SRR NORUE. - SR SOV SO .
YT4F=TH 609 363 212 76 24 5
PNRTISFo+10 U +ENY 608 412 18 22 3 1 [

A EGFR1§1Z<€‘A§; (Exonl 8~210)’7’“£73‘37|ﬁ?‘1“5ht) D EIZ

73)1«'1’7’79’-/+

MERE SFI1FT .. 95%
GECFRBGETER) 1% ’ \””(;;:f”ﬁ A R
FEEEGHRE | 9548 (PRE | 6358 (FR

Bl (e132) (e129) ods2 | 0362060
TEEALHE | 1508 (FRM | 5508 (FRE

() (n=01) (=85 2.853 2.048-3975

ZAEFME | 2065H (FRME) | 21958 (F5E)

(i) (n=132) (n=129) 1.002 0.756-1.328

2AEFLR 11258 Gh3UE) | 12758 (bl

(at%) (n=o1) (n=85) LIBL | 0857-1628

) NFRIECox BN T —REF INTEDEH L, NF—REEAN 2 FE-TY

BRE T I1F =T R EROBES D NI - OYRIAHIV R T FF L&)
LT5,

u)% 3 S LB TRV E%

!ﬁki!ﬁ?-&&ll&
0.8 13 —— T FZTH
Eﬂff:ﬂﬁﬁilﬂt
ﬁ 1 N ANRTZF oY SEE/M
os{ ! : e G2 L E
¥ L s et T ANKTTF 10U SN
04 LY ECFRRETE RIS
W v
.,
02 '\_
X s et
0 4 12 16 20 24
Manmwn\muﬁm (&)
at risk#
sH ovmaFR® B0 Ak 1 ks B
YI4F=TH Wit 132 f08 71 31 1 3 o
ST4FTH I Ll 21 4 2 1 0 0
ANRISF o +/o USRI i 120 108 a7 7 2 1 [}
HNKRTISF o+ U008 B 85 58 14 1 0 0 0
I
1. HMEEHR

in vitroRIZBNWT, FI4F =T 13 O R - BB K BOEGFHl
I BE A ZEL 7/ (ICs5:0.054/mol/L) 19,

EMEE X—RIT ZABERITBNT, 574F =7 1312.5~200mg/ke/
B DR & T/ FIEREAS49, BN YT BB REDu 145, B A SR
BB RRA431. KIBEARCR10. HCT15. HT29. LoVo, O BFE L&
FERRKB, UM EX 62N U Tl B R I S e AR R L 19),

fERER

FI4F T REGFRF O FF—E AR MICEEEL (EGFRFO
T FF =PI T BICs0kE0.027 umol/L THY, ErbB2. KDR. Fit-1.
Raf. MEK-1 R CRERK-2IZ3% 3 SRR /R AIZZD1004DILAT) . il
B2 E TR 59,

F7c. DNAKK A (B R LB s S g0 e i D, #7452
TRTRE—L 22 BB T BEOHME N DD, ISIT, W& N EhEE
T (VEGF) DEENFIEN U TEBHNOm EH £EHETBED
|EINTHBD,

SR FI4F T 3B A BEGFREDHE R R EGFRICK L TLOE
Ez_ﬁﬁil’ﬁmén—bw YTI\—/Z%ME

3. ’rtﬁi%”)
EMDERBO-FLAT NVARDEGFHIY T TOM KT Rz 3588
EERRYT 745727 DR4DD1UTHD, BR B KL BAD
FHFNAINEEDNS,

(BB 52 LSFrE R]

—f&% 5 T4F =7 (Gefitinib) (JAN)
{£%¥4%  :N-(3-Chloro-4-fluorophenyl) - 7-methoxy-6- [3- (morpholin-4-

yD) propoxy] quinazolin-4-amine
BEx H;C/O ﬁ

(\N /\/\0 N

\) ? NH
F
Cl

SFI  CuHuCIFN,O;
NFE 144690
B RI95C

ﬁﬁa{%z 14000 (1-427% /) —)V /pHS &)
EHAEDH R THD, Bil (100) . PAF I IV RFSRTETR
TR BIDATRR BT R L FMERO7I TR0
QA =) L5 )=V (99.5) EEBE TF )L, 2-F N — ). 7
TR MINZEIHIKL KIZEEAE BTN, FT4F =T
BB EIpHIRTES D, EpH I TIZRREIFHTL, pHA~6D
B CHEEEITREE T L. pHE B LIZBWTCIRIZEAE R
vy,
BA (L H82250) D& pHIZBIT DR H RiT FBOF T 15
ZT DEMEETSH RE—BL TS, pH5.0LL T TIE1S
STLAPIIC85% LA EDYAH 37248, pHATHE IS 2ic D T
BHZBAREIE T U
xR ALyYEE2500BHE (%)
HER 154 309 459
pH1.2 101 102 -
pH3.0 90 96 -
pH4.0 89 94 96
pH5.0 87 96 96
pH6.8 <10 <10 <10
7K <10 <10 <10

[&RB%M]

1. FHRREXEERE NIRRT FEOEI RO M
DHEI LM EEMELE T30 TN YA X HDEES L
HERBEENTEGET 2L,

2. FROERABFOERBHARE BREUCRNETIEEBIT, £
HOEBERLBR TOED I RUELELORERIONTRE
THIE, T, TNSOREHERITONT, BEEREMICEE T2
&,

(2]
ALY §8250: [PTP] 1488

[EEX#]
1) FHE:EEI v, 41(2), 772, 2005
2) #MER CEH20EEEAES -2 LEEFRLER QSRS



MIRBERENERESR HP3, 2008)
#%3) Mok, T.S. et al.:N. Engl J. Med.. 361(10). 947, 2009
4) Kudoh, S., et al.:Am. J. Respir. Crit. Care Med., 177(12), 1348,
2008
5) Thatcher, N., et al.:Lancet, 366, 1527, 2005
6) Nakamura, Y., et al. :Exp. Eye Res., 72(5), 511, 2001
7) Nakagawa, K., et al.: Ann. Oncol,, 14(6), 922, 2003
8) RER (HARARTEKA /NI FEIFRERZIC] B 1% O
B ELUIcLEORE 2l —2al 77— aFRT1I X, 2002)
9) Ranson, M, et al.:J. Clin. Oncol,, 20, 2240, 2002
10) #ANEE Q50mgE HR 0% SROEMBIE N1 TRAFEY
71, 2002)
1) #REE ERERICRITTRERUE NpHOHEE, 2002)
12) BB (GEIE, I LD EE BRI 5L v 250mg
HEHR5ORYERERT—F, 2006)
13) tEE (LEEOHERERVEEEEDRE, 2002)
14) #RNER @WK ARESEZICT I F T 2B ELILEDE
NEHRE, 2002)
15) tREE GyNCRTBRH Rk, 2002)
16) Fukuoka, M., et al.:J. Clin. Oncol., 21, 2237, 2003
17) Kris, M.G,, et al.:JAMA, 290(16), 2149, 2003
18) Wakeling, A.E., et al.:Cancer Res., 62, 5749, 2002
19) Ciardiello, F., et al.:Clin. Cancer Res., 6, 2053, 2000
20) Chan, K.C, et al.:Cancer Res., 62, 122, 2002
21) Albanell, J., et al.:J. Clin. Oncol., 20, 110, 2002
22) Ciardiello, F., et al.:Clin. Cancer Res., 7, 1459, 2001
#*% 23) Lynch, T.J.. et al.:N. Engl. J. Med., 350(21), 2129, 2004
#% 24) Sordella, R.. et al.:Science. 305, 1163, 2004
25) thNEE (REHOEKE/ER, 2002)

[>csagsk st SRRV AL ER]
FEXRICEROENERHCOEEL TH FRICTHER TN,

FANGERIAREE ATV AT TAA— a5 —
T531-0076 REEMILRKRIEF1IT B1ESE -

B 0120-189-115

FAX 06-6453-7376

®: PANSERDIN—~TOBEHRT Y.
© AstraZeneca 2002

) _ AstraZeneca
BUEMRARTL
PANS RIS
KRR A 1 TE1&888
IRE
PI5504 AS1YA



AstraZeneca s

F18 BHEEFTRRERRCRMXEICET 51EH
—fe T4 F=T
&% @

1.9 —MMIBAMIZERIXE
1 L vH®8E 250

AR ENTAFRIRDEFNIT X F 7 B R IMREHLICRB LT, BiroEifox
HER AR ONEEZMIZBRT 22 LIBELONTVET,



1.9 —RIEIBFRICHRDE
—RE T aF=T

B B

Bl ettt een e 1
1.91 AN ettt ettt ettt eeas 2
1.9.2 INN et ettt sttt et een e e e e 2
1.9.3 TEEER ettt et n e n s 2



19 —EMATRICHRDIIE
—fRE T4 F=T
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(BEAL) 7 4F =7, (F4) Gefitinib

1.9.2 INN
gefitinib
1.9.3 {LZ 4
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SISV 4TI

pres
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5351 HHTHEGEIET 5 BN BHBELEE

5.3.5.1.1 EEX D791AC00007 (IPASS)  (FF{li&E$)
An Open Label, Randomised, Parallel Group, Multicentre, Phase
lll Study to Assess Efficacy, Safety and Tolerability of Gefitinib
(IRESSA™) (250mg tablet) Versus Carboplatin / Paclitaxel
Doublet Chemotherapy as First-Line Treatment in Selected
Patients with Advanced (Stage IlIB or IV) Non-Small Cell Lung
Cancer (NSCLC) in Asia

5.3.5.1.2 FAER D791AL00001 (V-15-32) (EHMEi&E$H)
A multicentre, randomised, open-label, parallel-group, Phase |lI
post-marketing clinical study to compare the overall survival
between gefitinib and docetaxel in patients with advanced or
metastatic (Stage [11B/IV), or recurrent non-small cell lung cancer,
who have failed one or two chemotherapy regimens

5.3.5.1.3 FER D791GC00001 (INTEREST) (FHME&EH)

A Randomised, Open-label, Parallel-group, International,
Multicentre, Phase IlI Study of Oral ZD1839 (IRESSA®) versus
Intravenous Docetaxel (TAXOTERE®) in Patients with Locally
Advanced or Metastatic Recurrent Non-small Cell Lung Cancer
who have Previously Received Platinum-based Chemotherapy

5.3.5.1.4 B D7913C00711 (INSTEP) (SE&&EH)

A Phase Il Multicentre Randomised, Parallel Group, Double-
Blind, Placebo Controlled Study of ZD1839 (Iressa™) (250mg
Tablet) Plus Best Supportive Care (BSC) Versus Placebo Plus
BSC in Chemotherapy Naive Patients with Advanced (Stage I1I1B

5%

2,3

3,4

4,5
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5.3.5.1.5

5.3.5.1.6

5.3.6

5.3.6.1

5.3.6.2

5.3.7

5.3.7.1

5.3.7.2

5.3.7.3

53.7.4

5.3.7.5

54

5.4.1

or IV) Non-Small Cell Lung Cancer (NSCLC) and Poor
Performance Status

INSTEP (lressa NSCLC Trial Evaluating Poor Performance
Patients)

%88 D791AC00001 (INVITE)  (SE&EH)

A randomised, open label, parallel group, multi-centre, phase Il
study of progression-free survival comparing ZD1839 (IRESSA™)
(250 mg tablet) versus vinorelbine (30 mg/m? infusion) in
chemonaive, elderly patients with locally advanced (stage 11IB) or
metastatic (stage IV) NSCLC

X8 D7913C00709 (ISEL) (BEEH)

A Double-blind, Placebo-controlled, Paraliel-group, Multicentre,
Randomised, Phase |l Survival Study Comparing ZD1839
(IRESSA®) (250 mg Tablet) plus Best Supportive Care versus
Placebo plus Best Supportive Care in Patients With Advanced
NSCLC who Have Received One or Two Prior Chemotherapy
Regimens and are Refractory or Intolerant to Their Most Recent
Regimen

HRZDERRERICET 28HEE
BEEHFEHNEE

Periodic Safety Update Report for IRESSA™ (gefitinib) (06 July
2009 to 05 July 2010)

BETF— 5 —ERRUENESR
%

.
FELAEBE—ER

R ERAE— SR

RERREEEHN
SE MR

S1RA3CHR
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Cortes-Funes H, Gomez C, Rosell R, Valero P, Garcia-Giron C,
Velasco A, et al. Epidermal growth factor receptor activating
mutations in Spanish gefitinib-treated -non-small-cell lung cancer
patients. Annals Oncol 2005;16:1081-86.

Committee for Proprietary Medicinal Products. Note for
guidance on evaluation of anticancer medicinal products in man.
London: The European Agency for the Evaluation of Medicinal
Products (Evaluation of Medicines for Human Use):2003.
Report: CPMP/EWP/205/95 Revision 2 - corr.

Committee for Proprietary Medicinal Products. Note for
guidance on evaluation of anticancer medicinal products in man.
London: The European Agency for the Evaluation of Medicinal
Products (Evaluation of Medicines for Human Use):2005.
Report: CPMP/EWP/205/95, Revision 3 - corr.

Crino L, Cappuzzo F, Zatloukal P, Reck M, Pesek M, Thompson
JC, et al. Gefitinib versus vinorelbine in chemotherapy-naive
elderly patients with advanced non-small-cell lung cancer
(INVITE). A randomized, Phase Il study. J Clin Oncol
2008;26:4253-4260.

Dodd LE, Korn EL, Freidlin B, Jaffe CC, Rubinstein LV, Dancey J,
et al. Blinded independent central review of progression-free
survival in phase Il clinical trials: important design element or
unnecessary expense? J Clin Oncol. 2008;26:3791-6.

Douillard J-Y, Kim ES, Hirsh V, Mok T, Socinski M, Gervais R, et
al. Gefitinib (IRESSA) versus docetaxel in patients with locally
advanced or metastatic non-small-cell lung cancer pre-treated
with platinum-based chemotherapy: a randomized, open-label
Phase Il study (INTEREST). J Thorac Oncol 2007; 2(8) Suppl
4: S305-S306.

Esteban E, Casillas M, Cassinello A. Pemetrexed in first-line
treatment of non-small cell lung cancer. In press. Cancer Treat
Rev (2009), doi:10.1016/j.ctrv.2009.02.002

Forsythe B, Faulkner K. Overview of the tolerability of Gefitinib
(IRESSA) Monotherapy. Drug Safety 2004;27(14):1081-92

Fossella F, Pereira JR, von Pawel J, Pluzanska A, Gorbounava
V, Kaukel E, et al. Randomized, multinational, Phase Il Study
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10)

11)

12)

13)

14)

15)

16)

of docetaxel plus platinum combinations versus vinorelbine plus
cisplatin for advanced non—small-cell lung cancer. The TAX 326
Study Group. J Clin Oncol 2003;21:3016-3024

Fukuoka M, Yano S, Giaccone G, Tamura T, Nakagawa K,
Douillard JY, et al. Multi-institutional randomised phase |l trial of
gefitinib for previously treated patients with advanced non-small-
cell lung cancer. J Clin Oncol 2003;21:2237-46.

Fukuoka M, Wu Y, Thongprasert S, Yang C, Chu D, Saijo N, et
al. Biomarker analyses from a phase Ill, randomized, open-
label, first-line study of gefitinib (G) versus carboplatin/paclitaxel
(C/P) in clinically selected patients (pts) with advanced non-small
cell lung cancer (NSCLC) in Asia (IPASS). J Clin Oncol 2009;
27:15s, (suppl; abstr 8006)

Ginsberg RJ, Vokes EE, Rosenzweig K. Non-small cell lung
cancer. In: DeVita VT, Hellman S, Rosenberg SA, editors.
Cancer: principles and practice of oncology. 6th ed.
Philadelphia:Lippincott Williams and Wilkins, 2001. p. 925-83.

Goss G, Ferry D, Laurie S, Wierzbicki R, Thompson J, Biesma B,
et al. A randomized, double-blind, multicenter, parallel-group,
Phase |l study of gefitinib (IRESSA) plus best supportive care
(BSC) vs placebo plus BSC in chemotherapy-naive patients with
advanced non-small-cell lung cancer and poor performance
status (INSTEP). J Thorac Oncol 2007; 2(8) Suppl 4: S340.

Hotta K, Matsuo K, Ueoka, H, Kiura K, Tabata M, Tanimoto M.
Role of Adjuvant Chemotherapy in Patients With Resected Non-
Small-Cell Lung Cancer. Reappraisal With a Meta-Analysis of
Randomized Controlled Trials. J Clin Oncol 2004;22(19):3860-
3867.

IRESSA EU SmPC

IRESSA EU Summary of product characteristics. Available on-
line.
http://www.emea.europa.eu/humandocs/Humans/EPAR/iressalire
ssa.htm.

Kelly K, Crowley J, Bunn P, Presant C, Grevstad P, Moinpour C,
et al. Randomized Phase Il Trial of Paclitaxel Plus Carboplatin
Versus Vinorelbine Plus Cisplatin in the Treatment of Patients
With Advanced Non-Small Cell Lung Cancer: A Southwest
Oncology Group Trial. J Clin Oncol 2001;19:3210-3218.
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Kim ES, Hirsh V, Mok T, Socinski MA, Gervais R, Wu YL, et al.
Gefitinib versus docetaxel in previously treated non-small-cell
lung cancer (INTEREST): a randomised phase Il trial. Lancet
2008;372:1809-1818.

Kris MG, Natale RB, Herbst RS, Lynch TJ, Prager D, Belani CP,
et al. Efficacy of gefitinib, an inhibitor of the epidermal growth
factor receptor tyrosine kinase, in symptomatic patients with non-
small cell lung cancer: a randomized frial. JAMA
2003;290:2149-58.

Kudoh S, Kato H, Nishiwaki Y, Fukuoka M, Nakata K, Ichinose Y,
et al. Interstitial lung disease in Japanese patients with lung
cancer: a cohort and nested case-control study. Am J Respir Crit
Care Med 2008; 177: 1348-57.
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patients with non-small-cell lung cancer harbouring mutations of
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Mok TS, Wu YL, Thongprasert S, Yang CH, Chu DT, Saijo N, et
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